Pneumatic

MANUAL

DRYSPELL PLUS

Desiccant compressed air dryers

Models 10, 20, 30, 45, 60, 100, 125, 200, 250, 300, 375

WWW.PNEUMATICPLUS.COM


http://www.cutepdf.com

INSTRUCTION MANUAL - Dryspell Plus

Statement of conformity

e 97/23/EC - Pressurised equipment

e 89/392/CEE-Machine safety

e 89/336/CEE-Electromagnetic compatibility
e 73/23/CEE-Low voltage

e OH6629.5C-CRN

e UL-Listed, RoHs-compliance

Reference : Manual Version



Contents

Section

1.

2.
3.
4

Intended use

Unpacking the dryer

Using this manual
Functional description

4.1 Description of operation
4.2 External dewpoint control
4.3 Purge economiser
Technical specifications

5.1 Recommended ratings
5.2 Physical description

5.3 Operating conditions
5.4 Power

5.5 Capacity

5.6 Air inlet conditions

5.7 Air outlet conditions
Installation

6.1 General

6.2 Location

6.3 Layout

6.4 Air line

6.5 Manpower required

6.6 Tools required

6.7 Procedure

Operation

7.1 Do's and don'ts

7.2 Turning the dryer on
7.3 Running

7.4 Shutting down
Maintenance

8.1 Monthly inspections

8.2 Semi-annual inspections
8.3 Annual inspections
8.4 Replacement of desiccant

8.5 Service procedures

Page

N N O b~ WDN -~

11
11
11
11
11
12
12
12
13
13
13
13
13
13
13
13
14
14
14
15
15
16
16
16
16
17
17




INSTRUCTION MANUAL - Dryspell Plus

9.

8.5.1

8.5.1.1
8.5.1.2
8.5.1.3
8.5.1.4
8.5.1.5
8.5.2

8.5.2.1
8.5.2.2
8.5.2.3
8.5.2.4
8.5.2.5
8.5.3

8.5.3.1
8.5.3.2
8.5.3.3
8.5.3.4
8.5.3.5
8.5.4

8.5.4.1
8.5.4.2
8.5.4.3
8.5.4.4
8.5.5

8.5.5.1
8.5.5.2
8.5.5.3
8.5.6

8.5.6.1
8.5.6.2

Dryspell Plus model 10

Changing the desiccant

Servicing the bottom shuttle
Servicing the exhaust valve
Servicing the non-return valve
Changing the inlet tube

Dryspell Plus models 20 and 30
Changing the desiccant

Servicing the bottom shuttle
Servicing the exhaust valve
Servicing the top shuttle
Changing the inlet tube

Dryspell Plus models 45 and 60
Changing the desiccant

Servicing the bottom shuttle
Servicing the exhaust valve
Servicing the non-return valve plate
Changing the inlet tube

Dryspell Plus models 100, 125
Changing the desiccant

Changing the top shuttle
Changing the inlet valve assembly
Servicing the exhaust valve 100 & above
Dryspell Plus models 200, 250
Changing the desiccant

Changing the top shuttle 200-375
Changing the inlet valve assembly
Dryspell Plus models 300, 375
Changing the desiccant

Changing the inlet valve assembly

Disposal of consumables and replaced parts

10. Troubleshooting

11.

Recommended parts and consumables

12. Sales and Services

Appendix :

Conversion tables

18
19
20
21
22
23
24
25
26
27
28
29
30
32
33
34
35
36
37
39
41
42
44
45
47
48
50
52
54
57
59
60
61
63
64

Reference

: Manual Version



Section 1

Intended use
Dryspell Plus dryers are compressed air drying devices manufactured for industrial & other uses.

Water is invariably found in compressed air in the form of vapour and condensed droplets. Dryspell Plus dryers remove this
water.




Section 3

Using this manual

This manual has been specially designed so that you can use your Trident Dryspell Plus dryer optimally and safely. Before
you start using the filter, go through this manual thoroughly. It contains vital information regarding the installation, operation

and maintenance of the dryer.

All the information, illustrations and specifications in this manual are based on the latest product information at the time
of preparation of the manual. Trident reserves the right to make changes in the product at any time without notice.

Ensure that this manual is available at all times to the personnel operating your compressed air system.




INSTRUCTION MANUAL - Dryspell Plus

Section 4

Functional description

Figure 1. View of Dryspell Plus dryer with canopy and Trident Cleansweep pre-filter. The control panel may be seen in the
front, at the top. The pre-filter is fitted on the side.

The following are among the major components of your Dryspell Plus:

Two desiccant towers

Top and bottom blocks, including air seals and check valves
Two solenoid valves

Two inbuilt after-filters

One electronic control unit and control panel

One pressure gauge (optional)

Two silencers

4 Reference : Manual Version



Your Dryspell Plus dryer may have an optional canopy. There may be an optional pre-filter also. If present, the pre-filter
is fitted outside the dryer assembly.

Top block
Pressure gauge
Controller

e Inlet tube

Dessicant towers

S Solenoid walhve

———  Exhaust valve

Figure 2. View of Dryspell Plus dryer without canopy

The function of each of the major components is outlined in the following description of the operation of the dryer.




INSTRUCTION MANUAL - Dryspell Plus

4.1 Description of operation

. NO DESCRIPTION QTY / UNIT
% ® 1|PRE- FILTER 1NO
e Ny S 2|FILTER DRAIN VALVE 1NO
i 3|INLET SHUTTLE VALVE 1NO
i (o B = 4]2 WAY PURGE VALVE 2 NOS
@Q S|EXHAUST SOLENOID VALVE |2 NOS
: 6|DESICCANT TOWER 2 NOS
3 7|AFTER FILTER 2 NOS
i 8|PURGE ORIFICE 1NO
9|TOP BLOCK 1NO
10/SILENCER 2 NOS

Figure 3. Schematic of Dryspell Plus dryer

Compressed air containing moisture and oil droplets enters the pre-filter. Bulk liquids are removed from the air by the pre-
filter. The air then flows through the inlet shuttle valve, which diverts it to tower 1. The desiccant in tower 1 dries the
compressed air to -40°F PDP as it flows through. The dried air leaves tower 1 via the after-filter. A small part (15%) of
the compressed air is passed through the purge orifice by means of opening a two-way purge valve and thereby expanded
till its pressure is near-atmospheric. This expansion of the already-dry gas (purge air) to near-atmospheric pressure increases
its capacity to strip adsorbed water vapour from the desiccant bed in tower 2. The purge-air stream passes through tower
2, removing water vapour from the desiccant. This purge operation is carried out for 1 minute and 30 seconds. Then the
purge valve is closed, and the pressure in tower 2 begins to rise again. The repressurisation is carried out for 30 seconds.
The purge valve is opened, and purge air passes through tower 1.

During the first 2 minutes of each 4-minute cycle of operation, the following processes take place:
e The online tower (tower 1) dries compressed air for 2 minutes.

e The offline tower (tower 2) regenerates (adsorbed moisture is removed from the desiccant in it) for 1 minute and 30
seconds.

e The offline tower is re-pressurised for 30 seconds.

During the next half of the cycle, these processes are repeated with tower 2 being the online tower and tower 1 the offline
tower.

6 Reference : Manual Version



4.2 External dewpoint control

The dryer can be optionally operated under external dewpoint control. In this optional system, a dewpoint meter is fitted
at the outlet of the dryer. The dewpoint meter (1) provides an indication of the dewpoint of the dried air and (2) when
the dewpoint of the dried air increases (this happens when the water vapour content of the dried air increases because
the desiccant is saturated and water vapour cannot be adsorbed any more), it provides a signal to end the cycle. The air
is then diverted to the other tower, which contains dry desiccant. Thus the dewpoint meter allows the moisture loading time
of each desiccant bed to stretch as long as the desiccant absorbs moisture. In general, there is no fixed cycle time of 4
minutes' duration when external dew point control is used. The operating cycle with external dew point control is referred
to as a stretch cycle.

4.3 Purge economiser

In practical situations, the airflow through the dryer is not maintained at the maximum flow value that the equipment is
designed for. The moisture load may also vary. At such times, less purge-air may be required to remove the moisture from
the desiccant in a tower. The amount of purge-air used can be reduced by reducing the regeneration time.

Dryspell dryers feature a purge economising feature that can reduce the amount of purge air used by changing the
regeneration time from the maximum value of 90 seconds. The purge is stopped by the purge economiser after a
preprogrammed duration. However, the cycle time is maintained at 4 minutes.

The regeneration flow can be reduced in steps of 20% from 100% to 40% according to the flow through the dryer or the
moisture load. The purge optimisation option may be selected from the control panel.

Control panel. The control panel is used to adjust the purge optimiser and external dewpoint control settings. The control
panel in models 10, 20, 30, 45 and 60 is different from the panel in models 100, 125, 200, 250, 300 and 375.

Control Panel DS 31-90

FILTER
IN

o O

EXTERNAL DEW FOINT

() aox
CONTROL "0 (‘"\ @

—’
FILTER PURGE
| OPTIMIZER

DRY AIR OUT

Figure 4. Control panel of Dryspell Plus (models 10, 20, 30, 45 and 60)




INSTRUCTION MANUAL - Dryspell Plus

Control Panel DS 31-200

FILTER
WET AIR IN © DO@OD
O 100%.
g [Tee] B
O BO"%
0 O | ou
p s P O 404
E*‘Eﬁﬂ'fégfff’o‘;:'”b P Y S S B
FILTER PURGE

I OPTIMIZER
DRY AIR OUT

Figure 5. Control panel of Dryspell Plus (models 100, 125, 200, 250, 300 and 375)

Reference : Manual Version



The following are found on the control panel:
e A schematic of the dryer
e Two LED indicators for each drying tower-these indicate whether the tower is drying (D) or regenerating/re-pressurising

(R).
e One LED indicating the operation of the pre-filter drain (only in models 10, 20, 30, 45 and 60)

To adjust the purge flow, press the button marked 'PURGE OPTIMIZER' continuously for 8 seconds, and then set the purge
flow to the required value (40%, 60%, 80% or 100%).

Setting the Purge economizer

Through front panel - Steady conditions
To set the purge economizer please refer the tables below:

Inlet Pressure Correction Factor

psi(g) |60 80 100 120 140 160 180

bar(g) [4.1 5.5 6.9 8.3 9.7 11 12.4

Factor 0.65 0.83 1 1.18 1.37 1.52 1.7
Temperature Correction Factor

°F 90 95 100 105 110 115 120

°C 32 35 38 41 43 46 49

Factor 1.35 1.16 1 0.85 0.74 0.64 0.56

Dewpoint Correction

Dewpoint (Deg F)

Correction Factor

& Dewpoint




INSTRUCTION MANUAL - Dryspell Plus

Principle

Pressure swing adsorption dryers purge 15% compressed air at 100 PSI pressure and 1000F inlet compressed air tempera-
ture. This is required to regenerate the bed of adsorbent. The requirement of purge is from basic physical laws and cannot
be altered substantially. Purge loss is a function of Dew point required, Inlet air temperature, Operating pressure and rated
flow. These parameters are have certain values as per standards and Dryers are designed for same. The common standards
are ISO 7183 or CAGI which specifies the standard inlet conditions for the dryer as air temperature 38 deg (1000F) C and
pressure of 7 bar (g) (100 PSI). In practice this is very different. Further a dryer will never be used at its rated flow. When
a dryer is not used at its rated capacity the purge still happens at 15% of the rated capacity. For e.g a Dryspell Plus 100
would purge 15 scfm at 7 bar irrespective of the flow through the dryer. Hence the above dryer with a 80% flow ie 60
scfm would still be purging 15 scfm making the actual purge loss to 25%. This is a common problem with all dyers. Dryspell
plus series dryers come with a front panel purge economizer. Select the Purge economiser switch and the purge flow is
correspondingly reduced. This is done changing the purge time. The purge flow requirement is governed by the Flow rate,
Inlet air temperature, Air pressure and dew point.

Purge optimizer setting = Percentage of rated flow/ (Pressure correction factor * temperature correction factor * Dew point
correction factor) e.g In a given system the Pressure is 120 PSI, Temperature is 1000F, Dew point requirement is -400F
and flow is 80% of rated flow.

Purge optimizer setting = 80/(1.18 x 1 x 1.15) = 58.9 =60%. This saves 40% of purge air. When conditions are not known
or stable set purge optimizer at 100% to ensure dew point.

Through Dewpoint controller - Dynamic Conditions The second method of saving purge is to interface the Dryspell controller
with a dew point switch. A potential free contact of the dew point switch is connected to the controller terminals. The
controller purges correct quantity of air and stops purging. It remains at this state till the dew point at the outlet of the
dryer falls below the set value. At this point the controller changes over to the fresh desiccant tower and starts purge to
regenerate the saturated tower. With this interface highly fluctuating load, varying temperature and pressure can also
factored to save purge air. Please refer user manual for terminal details. This interface also guarantees dew point.

10 Reference : Manual Version



Section 5
Technical specifications
5.1 Recommended ratings
Pre-filter rating : 0.01 micron (coalescer)
After-filter rating (built-in) : 25 microns (within the diffuser screen or compactor plate)

5.2 Physical description

Model Overall dimensions (mm)
Height Width Depth Weight (kg)

Dryspell Plus 10 1038 330 150 21
Dryspell Plus 20 963 371 213 29
Dryspell Plus 30 1227 371 213 39
Dryspell Plus 45 999 497 313 49
Dryspell Plus 60 1192 523 313 61
Dryspell Plus 100 1603 439 372 106
Dryspell Plus 125 1913 439 372 119
Dryspell Plus 200 1615 449 582 214
Dryspell Plus 250 1925 449 582 238
Dryspell Plus 300 1615 457 764 256
Dryspell Plus 375 1925 457 764 286

5.3 Operating conditions

Maximum pressure : 16 bar g (225 psi g)

Rated operating pressure : 7 bar g (100 psi g)

Rated operating temperature : 38°C (100°F)

Cycle time . 4 minutes

Purge loss 1 15%

5.4 Power

Voltage : 100-240 V AC, 50/60 Hz, 1 phase

Maximum power consumption : 20 W
Length of power cord : 10 feet * (Optional for US suppliers only)




INSTRUCTION MANUAL - Dryspell Plus

5.5 Capacity
Model Nominal inlet flow (cfm)
Dryspell Plus 10 10
Dryspell Plus 20 20
Dryspell Plus 30 30
Dryspell Plus 45 45
Dryspell Plus 60 60
Dryspell Plus 100 100
Dryspell Plus 125 125
Dryspell Plus 200 200
Dryspell Plus 250 250
Dryspell Plus 300 300
Dryspell Plus 375 375

5.6 Air inlet conditions

Rated operating temperature

Rated operating pressure

Oil should be less than 2 ppm

: 38°C (100°F)
: 7 bar g (100 psi g)

** As per ISO 7183 option B rated condition

5.7 Air outlet conditions

-40°C (-40°F) PDP (ISO 8573-1:2010 (E) Class 2)

12

Reference : Manual Version



Section 6

Installation

6.1 General

Make sure that the dryer is not close to any equipment that does not comply with EU directive 2004/108/EC (relating
to electromagnetic compatibility) and that may affect the operation of the dryer.

Do not drop the dryer or lift it by the piping or control panel. Doing so may damage the dryer.
Ensure that the dryer is installed in the vertical position.

6.2 Location

Install the dryer in a closed, clean, dry room protected from freezing

Access to the room should be restricted to personnel qualified in the maintenance and operation of Dryspell Plus dryers
The room must be adequately ventilated

The dryer must not be directly exposed to sources of heat

The temperature of the room must not exceed 43°C (109°F)

6.3 Layout

There must be a minimum distance of 3 feet between the dryer and any other equipment around it that uses electricity

6.4 Air line

> —& >

Lkl

Figure 6. Bypass arrangement to be provided on air line

Install a system of bypass valves between the dryer inlet and outlet as shown in Figure 6 so that the dryer can be
serviced without having to interrupt the compressed air supply from the circuit

If the dryer has been bought without a pre-filter, install a suitable filter ahead of the dryer
The upstream and downstream valves must be closed during installation

6.5 Manpower required

One skilled technician

6.6 Tools required

Standard tool set

6.7 Procedure

Secure the dryer by bolting it down
Connect a drain line to the pre-filter
Check for leaks after all connections have been made

13



INSTRUCTION MANUAL - Dryspell Plus

Section 7

Operation

A Warning : Dryspell Plus dryers are designed and manufactured for drying compressed air. Under no circumstances
should they be used to dry any other gases.

A Warning : The adsorbents used in the dryer are non-toxic. However, they may cause respiratory problems if they are
inhaled as dust. The use of dust masks is sufficient to protect personnel.

A Warning: This dryer should be used for drying only filtered compressed air. Ensure that the air supplied to the inlet
of this air dryer is filtered. Failure to follow this instruction can lead to serious injury or death.

7.1 Do's and don'ts

e Do not turn on or operate the dryer if there is a leak.

e Make sure that the dryer's protection rating matches the conditions at your installation

e \Verify that the voltage of the power supply matches the voltage marked on the data label

e Do not operate the dryer at pressures above the maximum allowable limits marked on the data label. This label is found
on the leg of the dryer

HEATLESS DESKCANT URYER

L |'t|,g|;.-| Fla

_Ha

CAPSCTY

EHG COMMECTONS

L

BE~ 2P AC, 1FR, S00G0HE

Froea

TRIZENT PHEUKATICE FAWT LMTED
5FEAL. KHE Fader fod, Semaamgedar (P30
Comamms — B4l 104 RS

Ph =" 7 HIGET R 461 4FF D4B8TTN

Sabale v Wl T el T
el mle e T

Figure 7. Name plate of Dryspell Plus dryer

7.2 Turning the dryer on

Always pressurise the dryer before powering it up:

e Make sure that the power supply to the dryer is turned off
e Open the bypass valve and close the outlet valve

e Open the inlet valve and pressurise the dryer

e Open the outlet and close the bypass valve

e Turn on the power to the dryer

14 Reference : Manual Version



7.3 Running
The LEDs on the control panel light up as shown in the accompanying table.
Lighting sequence of LEDs on control panel during a 4-minute cycle

Stage of cycle Tower 1 Tower 2

D R D R
I (90 seconds) On Off Off On
II (30 seconds) On off off Blinks
IIT (90 seconds) off On On Off
IV (30 seconds) off Blinks On Off

A Caution: Each time that a regeneration tower depressurises, a loud noise is produced. This occurs every 2 minutes.

In dryer models with pre-filters and electronic auto-drains, every 4 minutes, the valve at the bottom of the pre-filter opens
automatically and discharges condensate for 4 seconds.

The cycle times are fixed and cannot be adjusted by the user.

7.4 Shutting down

Follow this procedure when shutting the dryer down:
e Open the bypass valve.

e Close the inlet valve.

e Close the outlet valve.

e Turn off power to the dryer.

15



INSTRUCTION MANUAL - Dryspell Plus

Section 8
Maintenance

A Warning: Only experienced and licensed electricians who are trained to handle compressed air systems should service
or repair Trident products.

Adsorption dryers are robust, reliable machines. To ensure uninterrupted, problem-free operation, perform the inspections
described in the following sections at the specified intervals.

In this section, the item codes of the various parts of the dryer are marked on the respective illustrations. Refer to the
list of spares (Section 11. Recommended parts and consumables) in this manual for details. Cite the item codes when
obtaining spares.

Before starting up or performing any maintenance on any Trident air dryer, filter, drain system or other equipment, you must
first turn off and disconnect the electrical power supply to the equipment at the main switch. Also, be sure to bypass and
depressurise the dryer to 0 psi g.

8.1 Monthly inspections

e \Verify that the drying-and-regeneration cycle is normal (as described in the section 'Running' in the chapter 'Operation’.
If it is found that the operating cycle is not normal, use the troubleshooting section of this manual (Section 10.
Troubleshooting) to address the problem

e \Verify that the silencers are not clogged. There will be no air flow through a silencer that is clogged. A clogged silencer
must be replaced with a new silencer. The silencer may be removed by unscrewing it. Fit the new silencer on the exhaust
valve and tighten it

8.2 Semi-annual inspections
e Verify that the dryer is cycling normally

e Verify that the silencers are not clogged.

e Replace clogged silencers with new  silencers as described under 'Monthly inspections'Replace the filter elements of
the filters

8.3 Annual inspections

e Verify that the dryer is cycling normally as described in this manual.

e \Verify that the silencers are not clogged. If any silencer is clogged, replace it with a new silencer.
e Replace the filter elements of the filters.

e nspect and determine the state of the desiccant. If the desiccant is brown (this indicates oil pollution) or if there is a
lot of dust in the desiccant (this condition is caused by disintegration of the desiccant), then change the desiccant (see
following section).

e Replace the O-rings of the top and bottom blocks.

Note: The compressor and the dryer must be shut down when the state of the desiccant and the state of the O-rings are
inspected. It is recommended that all personnel present wear dust masks when desiccant is replaced.

16 Reference : Manual Version



8.4 Replacing the desiccant

In models 10, 20 and 30, the towers must be filled directly with desiccant. In all other models, desiccant bags must be
used. The graphic here explains which procedure applies to your model, the item code to be cited when ordering the
desiccant and the quantity required.

EXHAUST VALVE & DESICCANT FILLING

Drypell phis 60 - bag All
AD1IGZ3 = Molecular Seves bag - 1 bag
ADIGZE- Activated Alumina bag- 1 bag
AD1398 - Activated Alsmina bag- 1bag

s 45 fill
h‘ﬂﬁ?{-grnl.mr_ﬂ:.q? 1 bag
AD1398 - Acthaated Akimins bag - 1 bag
I pluz 100, 200, 200 - bag Al

plu
ADIA24 - Molecular Siewes by - 1 bag
e ADLE0E - Artheted Aliming Bag- 3 bags

DI‘_(FII us 30 - Ilun.l fill

Ca4T ecular Sieves -2.20 kg é:
EDWin Activated Aumina - 6, Wiu
ne X i Drypell plus 125, 250, 375 - bag fill
Drypell plus 20 - Direct fill - s ADLI0E - Actvated Aluming bag - bags
CCA4T- Molecular Seves - 1.40kg - e— ADIA2 - Molecular Sieves bag - 1 bag
CD0E TA- Actrvated Alurming -1.2kg bon ADIA2S- Combined bag - 1 bag
Drypall plus 10 - Direct fill
CC447- Molecular Swves - 0.Bkg 'FE I?
GO0 1A Actvatnd Mrrena -2 B3 ORI i B
i Dryspell whus - Acthemied Alumina & Moleculsr sieves
(e Gt 12 ACTIWATED | BOLECUL AR
= Rag "y AL U T
(2o 1] [zt
ABLRE ThRg
— e 0 g e
A 17 A 218 L, ey
weun | ing fre-
A1 rony
| EDINZ Mg Sev
A 1E LT 110 L pEL
ADLEOS Tl‘ lli‘

Figure 8. Changing the desiccant in the Dryspell Plus range of models-types of filling,
item codes and quantities of desiccant required

8.5 Service procedures

The procedures to be followed for servicing/replacement of sub-assemblies in Dryspell Plus dryers are described in this
section. Servicing/replacement must be carried out when there is failure of the respective parts and if found necessary
during the monthly, semi-annual and annual inspections.

17



INSTRUCTION MANUAL - Dryspell Plus

8.5.1 Dryspell Plus model 10

40 ONLLSISNOD LDi VdS NOLLIDSIA MIANNN L3Vd | WL
T B A
v (b X 'S5 ONII-0) WIS IMOL|  b-vZIDIS
v (IZ'ZX ¥'ST) ONDI-O F1ZZON WOLLOB ¥IgWVHD | z-voTois 07-5d0 LDI 34vdS ONN-O ANV ST¥3S VOTDIS 1
4 (29'2X 0°0T) ONI-0 DM ISVE HIGWYHD | T-VOTDIS
4 (€8'T X 9°01) ONIY-O 39N ¥IISNVILYIV LTINI [ EVOIDIS
¢ 1Ivel Y38y 65¢Qv
z TVLIW-NON L3NSV 7109V
T *dW0D ONIMAS 815QV
z ASSV 13ddod [ Svzav
4 (€5°€ X £1°87) T-ONRI-O NOSId | 20000
T (297X OT) Z-ONIY-0 NOLSId /9000 0T-5dQ1 L DA VS INWA ISAVHXE |V 0ZZ S 4
4 (292X 01) Z-ONII-O ONIIVIS £9000
4 (297X 20°9) T-ONIN-0 ONIIVIS #2000
4 (2 X 9°T€) ONRI-0 ON1d 60000
S 80 SIAIIS WY 1INDFION LbD
SMTT YNINMV GILVALLY | V/90@
T NIRDSUISNIAIA | 1520 4O -
4 N3RS ¥ISN41a dOL Lz8av 0T SM1d TI3dSAYA o
ANVODISIA HLIM LD T3S V8LOIS € =
1 01-5d0 LDY vdS ONRI-O ANV ST¥3S | vOIiS wn
—
1 AQOTL INIWTTE 31114 STV 4
1 ¥38any T3S Yh6M AQOLL A18W3SSY LNINT13 ¥3L11d 1025V b =
4 ("¢ X ¢9) ONNI-0 10200 —
<
IDI3avds w
[3+]
T ATEWISSY INTVA LSOVHXT[ ozsTav[ ez =
T W JIHSYM 31V 1d 79¢D]__tv ¥ 1NN WOOd es) .
T SMd T13dSANA 132238 00STQv| b 2 B YFHSYM DN TS| T0D| o
T 01 SM1d T13dSAYA dOL ¥INOD 96biav| Tv v [eEIN sgeav| 61 %
T LNO 8 NIYOLDINNGD v6r1Qv]  ov T (06-T€50 1300W) 1N ¥ITIOLNOD)| svelav| /1 =
1 0T 5M1d TI3dSAYA WOLLO8 ¥3A0D S6bIav|  6¢ T 0078 dOL 769D 91 Fer
T V3 AO0TL d3IMSNVID g6bTdd| 8t T F1ZZON £0@| St =
1 (W) S8 u2/1 X (W) dS8 42/ YOLHINNOD 00| L€ 2 9 X W MFADS Av3H 3533HD) OID[  +1 ...nlb
¥ (€8T X 9'07) ONTH-O JANL ¥IISNVAL ATV LTINT L2002 9€ T 31v1d AN 850D €1 =]
12ISVO YOIDINNOD NId VayD| & Tive ¥38any 65cav| a1 o
07 X &N MIDS avaH 3533HD €6TD| i MOIDINNOD ¥3SN4410 9STD| 1T
JATVA GIONTI0S 6L05v] € 350310 NOTAN dO] £z8Qv| o1
WDDLLS A1dSId Sued| ¢ (07+07 THASAYA) 3d1d ¥IMOL [ G
T YOIDINNOD NIG VD] 1€ T N3RDS 435N341d TTav] 8
T Qvd 13I5Y9 3ATVA GIONTI05 V6LOSY| 0 v (r X 'S5 ONIN-0) 1735 ¥IMOL] 21000 £
T 38NL Y3ISNVEL ¥V LTINT 62v1Qv|  6C T Sd 35v8 Y38WVHD S00D| 9
9 0T X 9WMIDS dvD Av3H 1HDOS 0| 8 4 297X _01) ONRI-O 9Id 3Sv4 ¥35WVHD)| 79000] S
T 9T X 9N MIDS dvd QvaH 13005 T0zH| 9z T T1ZZON WOLLOE ¥3FWVHD 959D ¥
T 9 ¥IFHSYM DNRIAS 060D] st 2 (TZZX ¥'ST) ONIN-0 312ZON WOLLOS $3aWvHD] 8/000] ¢
8 09 X 9W MRS dvO Av3H LIH00S 00zD| +z T JLLLNHS| vigzav[ ¢
T REEENT ov0av| £z T D018 WOLLO8| 196D 1
A1D HIENNN Lavd YIBWNN L8Vd | WILT | ALD ¥IFNNN L3vd | ¥38WNN 18vVd | WILT
1ST1 SLuvd 1ST1 S.L9vd
[ce]
—




8.5.1.1 Changing the desiccant

DOME NUT (4 NOS.)
CD857

“~—SPRING WASHER M8 (4 NOS) o .@_ -
CF189
A A

T—TOP CHAMBER ASSEMBLY —

(INCLUDING FILTER AND CONTROLLER) O /
O-RING (55.4 X 4.0) {2 NOS' TOWER. PIPE ( 2 NOS) |
SK21 u[4 M ) AD1430 eaaet
“‘x,po
ot
TOP DIFFUSER SCREEN (2 NOS) e
ADB27 \_ b
TOWER PIPE ASSY TOWER PIPE ( 2 NOS) oo
(DIFFUSER SCREEN - BOTTOM) ( 2 NOS) AD1430 ’Ef %
[AD1430) (DP 072 5-1) e
s
i
s
DESICCANT & Y,;I
\’¢ 21
e ok
P
S—j_b
P
DIFFUSER SCREEN (2 NOS) "3 \:
DP 072 S-l\ o
EA
2
-O-RING (55.4 X 4.0) (2 NOS) — TIGHT FIT ,.\‘;.
SK212A-4 @\ )
1
DIFFUSER SCREEN (2 NOS) f
DP 072 5-1 l
SECTION A-A

Figure 9. Changing desiccant-Dryspell Plus model 10

e Using a screwdriver, disconnect the controller wire from the exhaust solenoid valve and prefilter solenoid valve

e Remove the dome nuts and M8 washers

e Remove the top chamber with the filter and controller

e Discard the O-ring (55.4 mm * 4 mm)

e Discard the top diffuser screens (two)

e Remove the tower assembly. (The bottom screen fits tightly in the bottom assembly)

e Discard the O-ring (55.4 mm * 4 mm).

e Detach the bottom diffusers by pushing them using the rod passing through the tower. Discard the bottom diffusers.
e Empty the desiccant in the tower.

e Fill the desiccant tower with Activated alumina CD067A and then Molecular sieves CC447

e Replace the discarded parts with corresponding new components. Reassemble all the parts. Tighten the screws and
dome nuts

19



INSTRUCTION MANUAL - Dryspell Plus

8.5.1.2 Servicing the bottom shuttle

SHUTTLE
(SK212A-3)
CHAMBER BOTTOM NOZZLE O-RING (15.4 X 2.21)
(SK210A-2)
CHAMBER BASE NOZZLE
(SK212A-2)
CHAMBER BOTTOM NOZZLE O-RING (15.4 X 2.21)
(SK210A-2)
CHAMBER BASE PLUG O-RING (10 X 2.62)
(SK210A-1)

CHAMBER BASE PLUG
(5&212.&-1)

M6 x 25 bolt
(not part of product. To be used for pulling purpose only)

Figure 10. Exploded view of bottom shuttle of Dryspell Plus 10

e Remove the chamber base plug (use spanner no. 21)

e Remove the chamber base plug O-ring (10 mm * 2.62 mm). Discard the ring

e Replace it with a new O-ring (10 mm * 2.62 mm)

e Pull out the chamber base nozzle using an M6 * 25 bolt

e Remove the nozzle O-rings (15.4 mm * 2.21 mm, two) and discard them

e Clean the chamber base nozzle and replace the two O-rings (15.4 mm * 2.21 mm, two)
e Remove the shuttle and discard it

e Replace it with a new shuttle

e Coat the nozzle and all the O-rings with food-grade grease

e Fasten an M6 * 25 bolt in the chamber base nozzle and draw the bolt out

e Secure the chamber base plug with O-rings (15.4 mm * 2.21 mm and 10 mm * 2.62 mm)

20 Reference : Manual Version



8.5.1.3 Servicing the exhaust valve

CF17s

COVER VALVE
D181
O-RING (28.17 X 2.62)
S
(o) PISTON ASSEMBLY
‘-—'f—-'"-f_ ADS10
1 O-RING (10 X 2.62)
e,,_-/"’_coas?

GASKET NON-METAL
AGO12

HOUSING VALVE
ADBO7

ﬁ ﬁ Hmr HEAD CAP SCREW ME X 20

O-RING (6.02 x 2.62)
Q0074 POPFET ASSEMBLY

o AD745
SPRING COMP
O-RING (10 X 2.62) ADS548

CoD6e7

O-RING (31.6 X 2.4)
COD0S
/ PLUG MACHINED
Figure 11. Exploded view of exhaust valve of Dryspell Plus model 10

Using a no. 38 spanner, remove the plug at the bottom of the assembly. Clean the plug
Discard the O-ring (31.6 mm * 2.4 mm)

Discard the spring and poppet assembly

Using a 5 mm Allen key, remove the four socket head cap screws

Remove the top cover

Discard the gasket

Push the piston assembly from below

Discard the piston O-ring (28.17 mm * 2.62 mm)

Clean the piston and install a new O-ring (28.17 mm * 2.62 mm)

Discard the O-ring (10 mm * 2.62 mm) inside the valve body

Coat the piston and O-ring with food- grade grease

Reassemble the parts, replacing the discarded components with new spares
The vent hole in the cover should be aligned with the vent hole in the housing

21



INSTRUCTION MANUAL - Dryspell Plus

8.5.1.4 Servicing the non-return valve

h‘-—c HEESE HEAD SCREW M3 X 6.0
9 CF173

&\hhv PLATE
CO658

DIFFUSER CONNECTOR
DP 072 53

Figure 12. Exploded view of non-return valve

e Using a no. 38 spanner, remove the two M3 * 6.0 cheese head screws
e C(Clean the NRV plate

e Replace the rubber ball with a new one

e Clean the diffuser connector and re-install it

e Re-install the NRV plate and fasten the cheese head screws

29 Reference : Manual Version



8.5.1.5 Changing the inlet tube

T——DOME NUT (4 NOS.)
CDE57

SPRING WASHER M8 (4 NOS)
CFi89

TOP CHAMBER ASSEMBLY
{INCLUDING FILTER AND CONTROLLER)

INLET AIR TRANSFER TUBE ASSEMBLY

S INLET AIR TRANSFER TUBE O-RING (10.6 X 1.83) (2 NOS)
SK210A-3

h“‘-INLEI' AIR TRANSFER TUBE
AD1429

INLET AIR TRANSFER TUBE O-RING (10.6 X 1.83) {2 NOS)
SK210A-3

e

Figure 13. Views showing inlet air tube and associated components-
Dryspell Plus model 10

e Using a screwdriver, disconnect the controller wire from the exhaust solenoid valve and prefilter solenoid valve

e Remove the dome nuts and spring washers

e Remove the top block

e Discard the inlet air transfer tube

e Discard the O-rings (10.6 mm * 1.83 mm)

e Replace the inlet transfer tube with a new one

e Fix the inlet tube on the bottom block with new O-rings
e Replace the top block

e Complete the reassembly with the spring washers and dome nuts

23



INSTRUCTION MANUAL - Dryspell Plus

8.5.2 Dryspell Plus models 20 and 30

20 ONLLSISNOD 1) TUveS NOTLAr95530 HAWNN Luva | vall
02 S TRASANA - 311 INKS dO | YOSZAS
T (40) 0 SN'ld THEASAYA - 3TLLNHS dOL VLSTNS
T TILIVS WOLI0A | oviTos
2 IDEVD MO L] z-veizds
B dMDYID SN 3AIND | e-viieds
< dI1D¥ID HSNE ANG T-YITZXS
v (O'€ X ¢6'10) SNIFO HSNG JIND L VVIIZHS | 5y1g TEGSAMA - L1 FaES ONIHO ONY STV3S VISTNS
L (0¢ X590 N0 H5N8 ONA]_SEVIIZNS | 5y Taskua - Lo Fuves ONDO QN 51935 Ve 1
z ONIRI-O 3AIND ITLLNHS 8-VILONS
[l ONIY-0 GENIHOVW O | TI-VITOIS
z OEXSED CONIO ENIHOVIW ONTd | 6-VITENS
8 07 X0'€T) Z-HNI¥-0 #9002
z 1BV 7109V
z EEENY 1DEYD 91102
< 'dWOD ONI¥dS 8SAV. <9 0€ ‘0z:5da
< ASSY_14ddOd Se/av. o
T (P X 91E) ONIY-0 DNd 60002 LI S INA LSVG vies ¢
LS (a¢X QL) I~ ONIN-Q NO ISId £900D
3 (€5°€ X £1°82 ) Z-ONIY-O NOISId 20000
O b'T 02 Sd THSAYA - SIATS ¥YINITTOW
Mz 0€ S1d TBASAYA - SIATIS ¥YINDIIOW el
E21X2 02 SMld TBASA¥A - YNIWNTY BLYALLOY
DA v (40) 0€ SMd THASAYA - VNIWNTY G LVALLOY v£9002 07 SMd THCSAYNA - 11X V35 H1IM INVIJISIa VBLTNS
z AB3US ¥ISNHIC | S S00da OE SMTd THBASAYA - L1 T3S HAIM LNYDOISIa VOBZS £
< NO3NOS MISHI oL | sosav |
0T SMd THASA¥A - LI FAVdS ONIH-0 ANV STVAS VISZIS
! (¥0) 0€ S117d TIHSANA - LT 3UVAS ONIH-O ONV STVZS vZ8ZS —
I ACOLL INJW3H ¥ 114 11OV 0
T X390 Tva5 P60 A00T L A18/AESSY INGWETH 38 LTI 1045V 4 —
4 GZX 29 ONIE 0| 70205 [
ERERIES W
z OZ X ZTW M3YIS dVD "aH JOm_ 8TE4D 0s z HOLIANNOD NIG LT¥3D) Sz m
z TTIW 3LV WEHSVIW LTE4D 6 z 9T X 9W MIY IS dVD QVaH 13ND0S L1040 vz =
1 SN 113dSA¥A 137738 00sTAY 8k [4 9W MIHSVM ONIHdS £104D] £2 —
1 0Z SN T13dSAUA dOL ¥3A0D) 86vTAY | Ly T 1N ASSY XO8 ¥=FT10Y .NOD 8PETAV| k44 [9+]
1 0E B 0T SN T3dSA¥A WOL108 ¥8A0D) L6VTAY | £ 0Z SN'd T13dSAYA - 31LLNHS dOL ¥B8LAY) M
I V3 A 00T L dZ3MSNV3T)) 86vTd St T (20) 0€ SNd TIdSAYA - I1LLOHS dOL S8£QV| 1z
1 W) @58 2/1 X (W) 45 ,2/T 4O LDINNOD €020 [ z dO_ €35NH1d NOTAN 8280V 0z ..
v 0'€ X 26'12) ONIY-0 H5Nd 3A1N9) & T 019 oL | 656a0] 61
1 91 WHSVM wZﬂEm— 8E042 (43 0C SIMd THASAYA Z9MN.1 WASNVYL HIV L3 IND vEVIav| %
pd 02 X €W MIYIS AV3H wwm_:u— 6142 Tt [4 (¥O) 0F SN THASAYA J8N.L YHSNVYL MV LTINI SkY1Qv)| 81 [
[4 24 AV INTVA EOZm‘NW— 6L0SY ob [4 NIIHIS ¥ISNSHIa 222av] LT [<b)
[4 SC X €W MIRI6 AVAH ¥VIS| o142 3 b LI¥SVO WIMOL | L0142 91 S
z 13SYO U0 LIINNODNIQ VL1432 8E [4 2 @NIHOYW 9Nd S61AV] ST r.ﬂlb
z GE X 9V) N39S YaH &on| e z e XSE1) ¢ ONIEO CENIHOVIW 51 es000| b1 D
T (0 X5'92) ONIH-0 HSNE NI S5000] o 8 09 X SW NI 6 dv AvaH 135005 BRI o
T CINIHOYW T ] z GVd 13559 IATVA AIONT 05 Velosv| ot
T VOIS AVISIC) S[zdd|  ve z KTENEESY IATVA ISNVHd | wiav] 1w
T AN 5190V £€ 6 GINIHOVIW 03\1_ £42aV] o1
9 01 X9I) MIU VD AV=H 13N00S] 12042 k43 8 (0°€ X §'T2) ONIE-0 GINIHOVI OZAE_ 25002 5
T @ENIHIVIW LN, 8013 1€ z dINOAID HSNE AN3 L0600 8
1 LNN WOOQ £11as 0€ z HSNa an3 95600 L
T HIHSVM| #11a2) 6z z dl1D¥ID HSNE 3 c_ 8000 S
GZSMd TBASA¥A Q0% 31| ELTaY, z 15nd 30IN9 JASIeR) S
T (¥0) 0€ SM'ld THESA¥A A0% 311 wiTav| sz T EI zotbm_|.m8< v
8 07 X€1) ONIY-0 59003 13 < HSN8 301N S11aD) €
02 S TIEd5A 80 3did S3MO 1| Sevray z T0°E X 26'70)_ONIY-3aIND 31LINHS 95000 z
z (30) 0€ SNd T12dSANA 3dId MO L| 1Ay 9z T o018 SDF..S- 85600 T
ALO NOLLAT¥IS3a WAWNN Livd nalr ALO NOLLIOS3a _ EEWNN LAvd WaL
ASI1 SLHvd ASI' SLdvd
1 . .
6€¢dd '8€¢Ad'ON "MId
0€ ‘0Z SNTd T113dSAYA
<+
N




8.5.2.1 Changing the desiccant

TOP CHAMBER ASSY
DRYSPELL PLUS 20 (OR) 30
(WITH FILTER AND CONTROLLER)

{ 3
»
il
TOWER GASKET- °
SK215A-2
TOP DIFFUSER SCREEN:

AD828

TOWER PIPE ASSY ( 2 NOS)—/

(TOWER PIPE WITH
DIFFUSER SCREEN - BOTTOM)

TOWER GASKET-
SK215A-2

TOWER PIPE:
DRYSPELL PLUS 20 - AD1435

DRYSPELL PLUS 30 - AD1446

I\-rowes e 2105)
AD1430 DESILCANF-=]

TIGHT FIT
— DIFFUSER SCREEN_\
DP 005 S :
@\ ‘
DIFFUSER SCREEN (2NOS) J

DPOOS S
SECTION A-A

Figure 14. Changing desiccant-Dryspell Plus models 20 and 30

e Remove the dome nut and washer

e Remove the top chamber with the filter and controller

e Discard the tower gaskets (top)
e Remove the top diffuser screens

e Remove the tower pipe assembly (The bottom screen fits tightly in the bottom.)

e Discard the tower gaskets (bottom)
e Remove the old dessicant from the tower

e Using the rods passing through the towers, push the bottom diffusers to detach them from the towers
e Fill the desiccant tower with Activated alumina CD067A and then Molecular sieves CC447. Fix new top diffusers

e Reassemble the towers in the bottom chamber. Replace the discarded components with corresponding new parts.
Reassemble the top chamber and fasten with the dome nut

25



INSTRUCTION MANUAL - Dryspell Plus

8.5.2.2 Servicing the bottom shuttle

SHUTTLE GUIDE O-RING (21.92 X 3.0)
SK211A-A

SHUTTLE GUIDE
SK211A-7

BOTTOM SHUTTLE
SK211A-6

GUIDE BUSH O-RING (21.52 X 3.0)
SK211A-4

GUIDE BUSH
SK21IA-S

HEX SCREW (M6 X 35)
SK211A-14

GUIDE BUSH O=RING (21.92 X 3.0)
SK211A4

GUIDE BUSH CIRCLIP
SKI11A-3

END BUSH
SK2L1A-2

END BUSH O-RING (26,5 X 3.0)
/ SK211A 15

o
END BUSH CIRCLIP -""’J‘J

SK211A-1

MOUNTING BRACKET
AD1621

SOC. HD, CAP SCREW (M8 X 10)
CFO20

Figure 15. Exploded view of bottom shuttle-Dryspell Plus models 20 and 30

e Unscrew the socket head cap screw (M8) and remove the mounting bracket of the dryer
e Remove the circlip on the end bush and discard it

e Remove the O-ring (26.5 mm * 3 mm) and discard it

e Remove the end bush

e Discard the circlip on the guide bush

e Remove the hex screw assembly

e Remove the guide bush. Discard the O-ring (21.92 mm * 3 mm)

e Remove the shuttle and discard it

e Remove the shuttle guide and clean it. Discard the O-ring (21.92 mm * 3 mm)

e Apply grease on the various parts

e Reassemble the parts of the assembly, replacing the discarded parts with new components

26 Reference : Manual Version



8.5.2.3 Servicing the exhaust valve

ﬁ ﬁ ﬁh‘“‘—socm HEAD CAP SCREW M6 X 20

CF175

COVER VALVE
CD181

O-RING (28.17 X 2.62)
€002

PISTON ASSEMBLY
ADT45

O-RING (10X 2.62)
CO067

GASKET NON-METAL
AGD1Z

o
=
S

HOUSING VALVE
ADI4T

POPPET ASSEMBLY
ADS48

SPRING COMP
O-RING (31.6 X 2.4]
COD0S
PLUG MACHINED

Figure 16. Exploded view of exhaust valve- Dryspell Plus models 20 and 30

GASKET RUBBER
D116

e Using a no. 38 spanner, remove the plug. Clean the plug

e Discard the O-ring (31.6 mm * 2.4 mm)

e Discard the spring and poppet assembly

e Using a 5 mm Allen key, unscrew the four socket head cap screws holding the valve assembly together
e Remove the top cover

e Discard the gaskets (AG012 and CD116)

e Push the piston assembly from below

e Clean the piston. Apply food-grade grease on the piston

e Discard the piston O-ring (28.17 mm * 2.62 mm)

e Discard the O-ring (10 mm * 2.62 mm) inside the valve body

e Replace the discarded components with new spares. Coat the piston O-ring with food-grade grease
e Reassemble the exhaust valve




INSTRUCTION MANUAL - Dryspell Plus

8.5.2.4 Servicing the top shuttle

SHUTTLE GUIDE O-RING (21.92 X 3.0)
SK2114-8

SHUTTLE GUIDE
SK211A-7

TOP SHUTTLE
SK256A - DRYSPELL PLUS 20
SK257A - DRYSPELL PLUS 30

GUIDE BUSH O-RING (21.92 X 3.0)
SK211A-4

GUIDE BUSH
SK211A-5

HEX SCREW (M6 X 35)
SK211A-14

O\—END BUSH CIRCLIP
SK211A-1
END BUSH O-RING (26.5 X 3.0)
SK211A-15
END BUSH
SK211A-2
GUIDE BUSH CIRCLIP
SK211A-3
GUIDE BUSH O-RING (21.92 X 3.0)

SK211A-4

Figure 17. Exploded view to illustrate servicing of top shuttle in
Dryspell Plus models 20 and 30

Using circlip pliers, remove the end bus circlip. Discard the circlip

Discard the end bush O-ring

Remove the end bush using an M6 screw

Discard the guide bush circlip

Draw the hex screw assembly using an M6 * 25 bolt

Remove the guide bush and guide bush O-ring (21.92 mm * 3 mm). Discard the O-ring
Remove the shuttle guide O-ring

Discard the top shuttle

Clean and replace the shuttle guide with a new O-ring (21.92 mm * 3 mm)
Reassemble the parts. Use new parts in place of the discarded components

08 Reference : Manual Version



8.5.2.5 Changing the inlet tube

CD&57

SPRING WASHER M& (4 NOS)
CF185

"T—TOP CHAMBER ASSEMBLY
(INCLUDING FILTER AND CONTROLLER)

INLET AIR TRANSFER TUBE ASSEMELY

:“-“‘— INLET AIR TRANSFER TUBE O-RING (10.6 X 1.83) (2 NOS)

R SK2104-3

™ [NLET AIR TRANSFER TUBE
AD1429

INLET AIR TRANSFER TUBE O-RING {10.6 X 1.83) (2 NOS)

SK2108-3

Figure 18. Exploded view of Dryspell Plus models 20 and 30

e Unfasten the dome nuts, and remove the washers
e Remove the top block with the filter and controller
e Discard the inlet air transfer tube
e Discard the O-rings (10.6 * 1.83)

e Fix a new inlet air transfer tube on the bottom block with new O-rings

e Fix the top block
e Fasten the dome nuts with the washers

29



INSTRUCTION MANUAL - Dryspell Plus

8.5.3 Dryspell Plus models 45 and 60

40 ONIISISNOD LD 3HVdS NOTLATaD53d SN Livd | WL
T SN IS 29900
v 12)5v9 ¥INO.L ONIAYD 26702
z 7 STd THSANA F0I1H0 398N STV
9 20200
€ 29000
v 02 X 95) ONII-O £8100
T [CRATTET™ /000 Sb SIT1d THASAY] - L1 Tuvds INIH-O ANV STVAS VEBeHs T
z (BT X 56'T2) ONDI-O 15002
£ (5T X 02) ONIIO 28100
T 3LV AN vTav
T S drouD H1DD
H Ewvo | z10ov
3 BEENY VD | 911a)
"dWOD NS | srsav
JS5Y_13dd00 ShQY S¥ 8 0F ‘02540
2 X910 oNw0 onte] 60000 111 34V IATVA LSNVHG v e z
(eozxor) IR0 NOISTe £900)
z (€6° X £1'87 ) ZONIX-O NOISH 0003
098 5b S1d TISAYA
4 ASSY 9VE SIATIS WYINIOW + OVE VNIWNTY BIVAILIY beo1ay
z ASSV 9VE VNIWMY ELVALLOV 86ETAV
z ESNHIA WOLI08 TH9aV
3 3LV YOLOVINOD dOL aoav = . €
T 57571 THASAH0 LI 3UVds SNIHO ANV S1v35 | vesos Sb ST TIZASANG - LNV2DISZQ HLIM X V35 s
T A00T | INAWEB A 1T HEN
T B8Ny VS 600 ADOT L ATAWESSY INIWT3 dELTd Tosv b
14 (T X T9) DO 10202
FIRENTS
098 5 ST TTANd]
JSSV DV SEATS MYINJTIOW + INVDISIa|  botav. 05 % G 51T THIGANA Y0018 d0 1] T/F10Y. s

_—

7557 21 X bW NTH;

09 3 GF S T Hd5A 80 1~ WOLL

155) 50 X B /N3y

ENNII L]

79T X VE 6 ONINO 62000

XA

VA ADDT LN NV 0914 T oLl
155 W SI5VM 3LV 66230 30 752 INTV)
155) 09 X9 W MI¥5 d

002-TE50 TN ¥ NILLS AVIGSIS T96dD
1559 0 X 9W /385 dV2 "GH 005 S[T3

06-T650 BAOW) 1

XOF ¥HTION [NOD ONIINI

d58 - b ST THISANA 131,

BITX 56

S SN T TI5AN0 380,

58 - Gb SN TBISAYA 13

[CSIIRENVIELE:

5S) SIW w3

=

(557 0V X W MTH:

1557 0 X 5 W /3

Sl 54 TEeSAU] FOLINO I0uNd| €TV

557 8 X W Y25 dvD "GH "00S| STED

S 23-BYM 3LV i) 65¢30

ONISNOH AUN| _€2bTAY

NOTLdri53a

(55) OF X W M3¥5 dv 5]
6] 7
(55) 5L X9 W MTHD5 2 “GH 005 5] 0
3565 SIMOL ONIANK 26100 v
09 b S 1d_THBANA ASSY JATVA 15NVHG] 75910V [
T
0
v 3
i 5
B 7
s
T
<
T
VU AN bobTav. < ¥ <
T T T
X0 _| e

1511 5.L4vd

1511 SL4vd

0¥¢dd'ON ‘MmId

M3IA d3dO1dX3 S SN1d T13dSAEd

OGO 606

® & o 6

Reference : Manual Version

30



XO8 ¥ TI0Y INOD NI INNOW 1500va8

55 9T X 9 W N3dD K

(B/"TX_S6'1¢) ONIU-O

30 ONLISISNOD 1T 3uvds NOLLaT¥DS3a ¥3SWON Lavd [nal
1 FENDENEOES 79900
b 13XSVO ¥IMOL ONIANC <6102
z 09 SN1d THd5A40 I0HT¥0 394Nd Z8b1avV
9 {b"C X 971S) ONIY-0 2020
M Amcwwﬁv uuﬂﬁ‘w memw 09 SM1d THASAYA - LIX 3YYdS ONIY-O ANV S1v3S VSIS .
T (292 X v£'66) ONIY-0 6/000
z (87T X S6'T2) INI¥-0 14003
£ (5'T X 07) ONI¥-0 28100
[3 ILVH AN wLy1aV
T St 6 dIDAD 94120
3 3¥Sv9 [ e1oov
3 399Ny VO | 911aD
3 “dWOD ONINIS | 8bsaV. ;
T ASSY_13dd0d Sheay - S7 % 0€ '02-5da .
z 2 970 ONIY-0 ON1d| 60000 11 34VdS IAVA LSVHG v oS 4
[4 (297X 01) I- ONI¥-0 NOLSId £9002
14 (€5°€ X £1°87 ) T-ONI¥-0 NO LSId 20009
T 09 B Sk SN'Id T13dSA¥A ASSY SV SIAJIS ¥VINII10W €91av
z 09 8 Sb SN1d THISAYA ASSY 9VE YNIWNTY @LVATLOY 72910V
T S5V 9VE VNIWNTV GILVATIOV | 86E1aV
3 IS0 WO 1108 190aY VOBZHS
3 31Vid ¥0LOVAWOD dO L 29av 09'SMd TIZdSAYA - LNYIISIA HLIM L1 TV3S €
T 09 SN1d THISAYA - LT3 34VdS ONIE-0 NV S1v3S YSBENS
T AOSZL AN W3 H LT EFIOV £695Y ¥
T XEeaNY VIS £560D AOSZ L A18WASSY INIVATA W3 LT
4 (0°€ X 82) ONIY-O 00202
[IeENZS
058 G> S11d THA5A80 AS5Y 5Va SIAIG AVINIITON £zZ81av
19 B S SNd T13dSA¥A ASSY V8 YNIWNTY A3 LVAI DY 2z91ay 09 B Sy SN1d_113d5A¥a 1019 dO 1] Uy1aY 8
ASSY 58 YNIWNTY Q3 LVALLOY 6ETQY 3 1vd 40 LOVAW0D dO 1] AV 7
S5 - OW Y3HSYM 31V 02630 AS5Y ¥35n41d WOL108 490V 9
09 B Sk SNd T13dSAY¥A ¥3A0D dOL Josrav. 09 SNd 113dSA¥A ¥3IMO L I8b1AVY S
SNd THISAYA 137738 05T AT8HESSY L31IVUE ONLLNNOW, 0¥1aY.
Ts5) T1 X bW M3U25 d¥) "GH 205 22 ST X 0¢ ONT¥-0[ 100
SS) §9 X BIW M3WIS d¥I "QH 205 [2a8 AREIEEAN £190Y
09 B Sk SNTe T13dSAY¥A 1- WO L1108 ¥3A0D AN3 S8bT 2TYW 8/T MOSTE HONO L 3N STV
[ Gozxvres owp- S1Vid 871 331 HONOL IND £100Y,
Y3 A0SZ 1 cFAMSNYITD dSE T XdSE T 123NNO: 61002
(SS) bW ¥IHSVYM 3LV 1d 20 Ab¢ IATVA QIONT10S 6L0SY
T55) 0¢ X SW M3WDS dv) "H 005 S5) 09 X 9 W MIUIS c VD "AH "D0S 00242 A
00Z-1€S0 1N ¥3INIILS AVIdS1d SS) OF X 9IW MIUDS c VD "aH "D0S $1€4D 9
061650 300 ) 1N ¥ TI0U INOD (55) S YEHS YA > T S
2

135V9

09 SM1d 113dSAYQ 38N L 43ISNVY L

1098 Sb SN11d T13dSAA ASSY 3

95€ 00 5Nd T13dSA¥d 131110 YIA0D NI GINTHOVIW OMd €2V
d58 - 09 5N°d 11345K40_LTINI 4IA0D aN3 T0°€ X 516 ONIN-0] 79000
TS5 01 X OW M3¥DS dv) "GH D05 T 09 B Cb 5N1d 11345480 096 ¥ISNV. 99bTAV. 5
T55) 0F X BW MI805 VD “GH 05 (4 FERNERINI TS 75500 T
(SS) S WIHSVM ONTHdS Sv-8dI1D Sp100
(55T 07 X S W MI¥DS dv) all D08 50710 ITLLNIG Y160V
09 SN T13dSA¥A 31180 399Nd 47 X 9°15) ONIY- 20202
W WEHSVIA 3 VI 098 5 5Nd THSAYA 3GIND 311 LNH E9V1aY.
(5S) 8 X SW MI¥IS dvD "AH D05 z XINOD ON. SL01AV.
31vid AdN z 02 X 95) ONIY- 28100 v
SNISNOH N8N 3 0 B S SM1d T13eSA¥0 9D018 WOL108 TSHIQV T
NOT 1175530 Tive | A0 i NOT 1 di053a WO Tavd 0
1511518vd 1S[15.L4Vd

T¥¢dd'ON "MId
M3IA d3do1dX3 09 SNTd T13dSAYd

31



INSTRUCTION MANUAL - Dryspell Plus

8.5.3.1 Changing the desiccant

SOC. HD. CAP SCREW M8 X 40
CF141

/

SPRING WASHER M8
CF189
TOP COMPACTOR PLATE

TOP BLOCK ASSY ADG42
DRYSPELL PLUS 45 & 60
(WITH FILTER AND CONTROLLER) \
o o ACTIVATED ALUMINA +
DRYING TOWER G"g’;g; MOLECULAR SIEVES BAG ASSY
N AD1624
TOP COMPACTOR PLATE \
ADG42
ACTIVATED ALUMINA BAG ASSY
DESICCANT BAG ASSY AD1398
AD1398
AD1624

I

TOWER DRYSPELL PLUS 45 ASSY\

\TDWER DRYSPELL PLUS 45
AD1471

4
\

Figure 19. Changing desiccant-Dryspell Plus model 45

SOC. HD. CAP SCREW M8 X 40 a : ‘
Gldl\' R FfeN
¢ R TOP COMPACTOR PLATE

SPRING WASHER '{B—"—J ; [~ ADE42
CF189 P

TOP BLOCK ASSY AD1623
DRYSPELL PLUS 60

(WITH FILTER AND CONTROLLER)

LY

\

\MCH.ECULAR SIEVES BAG ASSY

) ACTIVATED ALUMINA BAG ASSY
AD1622
YD

DRYING TOWER GASKET
CD192

TOP COMPACTOR PLATE
D642 \\_
ACTIVATED ALUMINA BAG ASSY
AD1398
DESICCANT BAG ASSY

AD1398 =

AD1622 c

AD1623 =

TOWER DRYSPELL PLUS 60 Assvﬁ\\ TOWER DRYSPELL PLUS 60
AD1481

Figure 20. Changing desiccant-Dryspell Plus model 60

32 Reference : Manual Version



Remove the socket head cap screws

Remove the top chamber with the filter and controller

Remove the top compactor plates (two)

Remove the old desiccant bags

Replace the drying tower gaskets and the bottom diffuser assemblies with new ones
Fasten the towers in the bottom by tightening the screws

Filling the Desiccant bag assembly :

Dryspell Plus model 45:

Fill the desiccant bag assembly firstly with a bag of Activated Alumina AD1398 followed by a bag of mixed Activated alumina
and molecular sieves AD1624 as shown in the figure 19.

Dryspell Plus model 60:

Fill the desiccant bag assembly firstly with 2 bags of Activated Alumina AD1398, AD1622, lastly with a bag of Molecular
sieves AD1623 as shown in the figure 20

e Reassemble the top compactor plates and the drying tower gaskets
e Fix the top chamber
e Fasten it by tightening the screws

8.5.3.2 Servicing the bottom shuttle

CIRCLIP B-45
CC146

O-RING 39.34 X 2.62
Coo79

SHUTTLE CLOSER
AD914

SHUTTLE INLET
CD662

O-RING 51.6 X 2.4
C0o202

SHUTTLE GUIDE DRYSPELL PLUS 45 & 60
AD1463

SOC. HD. CAP SCREW M8 X 65
CF142

O-RING 51.6 X 2.4
€202

END COVER BOTTOM - 1
DRYSPELL PLUS 45 & 60
AD1486

SPRING WASHER Mé&
CF205

SOC. HD. CAP SCREW M6 X 16
« crot

%

*
v

L
<

Figure 21. Exploded view of bottom shuttle-Dryspell Plus models 45 and 60

33



INSTRUCTION MANUAL - Dryspell Plus

Remove the socket head cap screws using a 5 mm Allen key

Remove the spring washer and the end cover

Discard the three O-rings (51.6 mm * 2.4 mm)

Draw the shuttle guide out using a 6 mm bolt

Clean the shuttle guide

Discard the O-ring (51.6 mm * 2.4 mm)

Remove the shuttle closer and o-ring (39.34 * 2.62) and discard it Replace it with new one
Remove the shuttle inlet and the shuttle closer

Discard the circlip and replace it with a new circlip

Reassemble the parts. Replace the discarded parts with hew components

8.5.3.3 Servicing the exhaust valve

ﬁ hmc. HD. CAP SCREW M6 X 16

CF201

EXHAUST VALVE COVER DRYSPELL PUS 45 & 60
AD1469

z ~—— GASKET NON METAL

AGO12

O-RING 28.17 X 3.53
Co002

PISTON ASSY
AD631

O-RING 10 X 2,62
Co067

EXHAUST VALVE BODY DRYSPELL PLUS 45 & 60
AD1468

POPPET ASSY
AD745

O-RING 31.6X 2.4
C0009

VSPRING comp

ADS48

@\ PLUG MACHINED
AD150

Figure 22. Exploded view of exhaust valve- Dryspell Plus models 45 and 60

34 Reference : Manual Version



e Using a no. 38 spanner, remove the plug. Clean the plug

e Discard the O-ring

e Discard the spring and poppet assembly

e Using a 5 mm Allen key, remove the four socket head cap screws on the top cover

e Remove the top cover from the body

e Discard the gasket

e Push the piston assembly from below

e Discard the piston O-ring

e Clean the piston. Coat the piston with food-grade grease. Reassemble the piston assembly with a new O-ring. Coat the
piston O-ring food-grade grease before assembly

e Discard the O-ring (10 mm * 2.62 mm) inside the valve body

Reassemble the exhaust valve with new components in place of the discarded ones
e Replace the plug

8.5.3.4 Servicing the non-return valve plate

SOC. HD. CAP SCREW M8 X 40
CFl141

TOP BLOCK ASSY
DRYSPELL PLUS 45 & 60
(WITH FILTER AND CONTROLLER)

O-RING 56 X 2.0
co187
SOC. HD. CAP SCREW M5 X 8
/ CF315
PLATE WASHER M5
O'/_ CF269
C = NRV PLATE

AD1474
PURGE ORIFICE DRYSPELL PLUS 45 (AD1475) (OR)
£ @; PURGE ORIFICE DRYSPELL PLUS 60 (AD1482)

. s 4 l (TIGHT FIT)

50C. HD. CAP SCREW M5 X 20
CF104

)

(

NRV HOUSING
AD1473

Figure 23. Exploded view to illustrate servicing of non-return valve plate-
Dryspell Plus models 20 and 30

35



INSTRUCTION MANUAL - Dryspell Plus

Using a 6 mm Allen key, remove the socket head cap screws.

Remove the top block assembly.

Discard the spring washer and cap screw.

Using a 4 mm Allen key, remove the NRV assembly. Discard the NRV assembly.
Push the purge orifice from below. Discard the purge orifice.

Clean the NRV housing.

Discard the O-ring (56 mm x 2 mm).

Reassemble the NRV housing with new components.

Fix the NRV housing in the top block and reassemble the parts

8.5.3.5 Changing the inlet tube

SOC. HD. CAP SCREW M8 X 40
CF141

TOP BLOCK ASSY
DRYSPELL PLUS 45 & 60
(WITH FILTER AND CONTROLLER)

O-RING 21,95 X 1.78
CoD47

TRANSFER TUBE DRYSPELL PLUS 45 - AD1477
TRANSFER TUBE DRYSPELL PLUS 60 - AD1485

O-RING 21.95 X 1.78
Cona7

Figure 24: Changing the inlet tube--Dryspell Plus models 45 and 60

Using a 6 mm Allen key, remove the socket head cap screws.
Remove the top block with the filter and set them aside.
Discard the inlet tube and two O-rings.

Fix a new inlet tube in the bottom block with new O-rings.
Reasemble the top block.

Fasten the socket head cap screws using a 6 mm Allen key.

36 Reference : Manual Version



8.5.4 Dryspell Plus models 100 & 125

40 ONLISISNOD LD 3VdS NOILAYOS3a AWN Levd [ON 15
k4 (€S°E X £1°82) ONIY-0 20000
S #5000
8 (07X 95) ONIY-O L8100 007540 LI 3¥VdS ONIY-0 ANV STVIS VBEDNS 1
v 13)SV9 MO ONIAYD 26100
< (7T X 9'7€) ONIN-O 60000
3 ("¢ X 9°0) SN0 81100
z 11002
z 2000 001540 LD 3UVdS IATYA LSnVHA Y6EDE 4
Z 403 SNIdS 590
z NI VAS 70822
v IVIS-NON L3H5vS VEGIQD
(£5°€ X 6'/€) ONIN-O 12102
SN 02100
i (yeX_£¢h) OO 61100
3 (rzX 9'0) ONINO 81700
T (€65 X 7'2v) ONIY-0 500D AT LT VS ASSY IATVA L3INT YORTS €
T ‘dNOD ONIYdS £907QY
1 (0°€ X 8F) ONI4-O £210D
1 GE0NOW 1=dd0d 6507QY
1 JILLNFS dOL ToRTaY.
1 S8 dN¥ID 10622 00T SN TBASAYA ASSY IATYA FTLLNHS Y9925 b
€ (€€ X 5'8E) ONIY-0 5000
< OV SIAS ¥V INJJIoW|  vaviav
9 OVE VNIWNTY ELVALLV. 86E1QV.
¢ WS WOLL08 159QV. 00T SMTid TBISAYA VLo s
[3 3LV ¥0LDVAWOD dOL e * DIV HUM INV2OISIa
1 001540 1> 3UvdS ONII-0 ANV STvas | weeedis
T A0Z1 INAW3 3 A 11 EV1OV
T HeaTevE 6] ST L ATEWESSY INAWATA ¥3 1114 £695Y 9
z (0°€ X 80 ONI¥-0 00202
INERTZS
S5 01 XOW M3W05 dv0 OH D05 (zedd [ St €576 X '€ ONIWO 500 S £
S5 9W HHHSYM 3 1V 0CE4D [ b 31V Y0 DHNOD TESIaY v i3
SN1d T 3d5A90 132238 00sTav. T [ 567 $IA00 T1IN0|  6zsiav T T
SAO8Y % 00T SN THASAYA ¥HA00 dO1|  ostav T v 007 ST THdSA¥A ASSY IATVA I1LINHS SShTaY T [
SVA SINIIS WYINDTIOW| __ webiav. 3 v ST X9V V3% VD GH 305 0242 [ 61
SVE VNINN IV GIIVALLOV | 8661av. 9 v 00C-1E50 1N DIDLLS AVIdSI [EZE) T 1
SATYA GTONAOS APZ F150Y T 3 (O0c-1€50 THG0W) TN - ¥5TIONINOD|  67tav T I3
H/1 OL /T ¥OLIINNOD 12003 T 6€ WOL108 180 0\ £ESTAY b ot
TV /1 MOFTZ HONOLINO TT00V T SE 02X 95) ONIE-0) 8100 5 ST
XOLJINNOD L3INI BESTQV T £ LHOTs ¥aNVHD 01| eestav T [
06X 8W U6 dvD "GH D05 7D 8 SE 15 \aWvHD 01| zestav T €T
31¥d 40.10vd 0D 01| 250V z SE 0ZX OT W M3¥05 dv “aH 05 81240 v [
3ESNZHI0 WO 1108 TEaY z 3 00T 540 135D VAE ONTLNMOW SSY|  Gestav T T
3 Vzzav T 0F X 81 NIE25 dvo "GH D05 €010 v [
TV 871 MOGTZ HONOLINO STTOV < I GIHS I ONIHdS 66740 v 6
1HOT_AS5V IAVA 1SnVHa TATIaY T ASSV IAIVA GIONI10S 605V z s
06 X 9W M3¥5 VD "aH 05 85240 ot Ob X 8IW MW dvD “aH 205 14D [3 z
GV AEHSVIM ONINdS 06042 8% T ASSV MHNN 8590V 3 9
B LN XAH 0520 v 531 ASSV IAWVA 1Snvia 1AV T S
£5°€ X £1°8C ONI-O0 20000 3 z 007 S1d T13dSAE0 ¥IMO L SNIAYT Z8viav 3 b
HSNG ONLLOANNOD| oes1av T 5T 135V ¥EMOL ONIAHA 6100 ¥ €
¥OLOMNOD|  Zesiav. T [ "THOR WIWVHD WO 108 SETav T 3
LT ASSY IATVA LSINT ALY T 3 1 WEWYHD WOLI08|  veatav v T
NOTLATHJS530 HEWNN Lvd ALD vou NOTLATYD53a | 38wnN Lavd A10 [T
357 sved 357 sved

(¥¢dd'ON "M@

M3IA d3d0O1dX3 00T SN1d T13dSAdd

©,
Q,
@

¥y

® OO
WS
e/

37



INSTRUCTION MANUAL - Dryspell Plus

40 ONILSISNOD LD RivdS NOLLdRDSAA HIBWNN LV ['ON S
z (ES'E X £1'82) ONN-O 20000
S (€5°€ X 6'8€) ININ-O $5000
8 (07X 95) ONRI-O /8100 001-5d0 LI RivdS ONII-O ANV ST¥IS VBEDIS 1
b 13)5vD ¥IMOL ONIAYA 76100
z (ZX91€) ONN-0 60000
z (+'ZX9'4) ONRI-O 81100
z (€€'GX T'LH) ONN-O 15000
z (ES'EX 2£81) ONN-0 74000 00T-5dd LI THVdS INVA LSMVHXT V6EDIS z
[3 dNOD ONTdS ££9QY
z SN TV3S 2060
B VLI NON L3NSV VE6TD
T (£5€X648) ONRI-O 12100
T ONRI-N 0¢100
T (yZX £21) ONN-0 61100
4 (27X 9'2) ONI-0 STIOD
T (E£'SX T'/b) ONDI-O 15000 T LDI 4VdS ASSY IAVA LTINI VOLDIS €
[ dWOD ONRIIS £901av
T (0'E X 8Y) ONRI-O L2100
T 43qNOW 13dd0d 65010V
T J1LLNHS dOL 65+1aY
T Sb-8 dITHDD 10£0 2T SMTd TI3dSAUA - LDI RUYS ASSY SAWA TLLLOHS w90IS b
€ (E5'EX §'8E) ONRI-O V<000
T 5VE 537315 AVINDIION VThiay
7 5VA SIAITS BVIMDITON + VNIV GALVALLOY STHIQY.
B 58 YNIWY QILVALLOY S6ETQV
z ¥3SN4410 WOLLOE TH9QV SC1 SN TI3dSAYA -1 VS HLIM LNVDDLS3d YELDIS 5
3 31¥1d ¥OLOVAWOD dOL] Th9aV
T 001-5d0 LDi FuvdS ONRI-O ANV S1Y3S VBEDIS
T AQSZL LNIWI1F AL £51OV
T ¥38any 1v3s h6M AOSZ1 AM9W3SSY INFWTF AN £695Y 9
¢ (0°€ X 82) ONI-O 00200
11X 3dVdS
SS - 94 ¥IHSVA T0v1d[ 0zED v 23
S5 - 07X 9W MFHDS <V "GH D05 20D v oF £SEXGBEONM-O] 5000 S €7
SMd T13d5A4 0137738 0051V T St 3IvId O DINNCD| T€51aW, 3 [
9vd SIATTS WY1MDTIOW + YNIWMY JILVALLDY STrlay z [ 458 ,1 43000 LT1LNO 67510 T [
SN0V % 001 SMN1d TI3dSAUQ YN0 dOL 2051Qv 1 53 571 SMd TI3dSAYA "ASSY INVA TLLLNHS 09v1aY T 0z
SV SIS WINDTI0W vTrIav [3 23 9T X 9W MIUDS VD aH D05 10¢D [ 61
58 VNIW MV G3LVALDY B6ETQY 9 T 007 T£5Q 1N YDDLLS AVIdSIa 298D T 8T
ANIVA ATONTI0S AvT jasiu] 1 b {00Z-1€50 13AOW) 1N - ¥ITIOH I NOD)| B6LETAY T /T
+/1 01 w7/1 HOLIANNOD)| [f4100] 1 6E WOLLOH ¥4A0D (N4 E£ES1AV 14 91
VW ,b/T MOST3 HONOLINO 1100V 1 3 (07X 95) ONN-0 18100 8 ST
4S8, T YOLDZNNOD LTINI 8ESTAY 1 £ LHOT ¥38AYHD dOL £2510Y T v
06 X BN MI¥DS dvD "dH D05 ZvtD 8 o LIT1438WVID dOL zzs1ay T £
31v1d YO1OVdWOD dOL] 907 z 5 07 X 0TI M3ADS dv2 "GH 20S] v v z
¥ESN310 WOLLOH| TH9QV. [ bt 001 50 LDOVE INLLNNOW ASSY 8CS1OV T T
38NLHONOLINO| ¥zzay 1 3 0E X 8W M3¥IS oD "dH 205 €010 2 [
VW .8/T MOET3 HONOL uﬁ STIOV S (3 8/ UIHSVM ONTIdS 6810 b 6
LHOTY_ASSV 3AIVA 1SVHX3 TpSTaY T TE 'ASSV IATVA QIONT1OS| L0V z B
06 X 9W MIHI5 dvD "aH 05 85TD or (5 0b X 8W MIUD5 dvD "dH 20S TP [ 7
9 IHSVM ONIIAS 060D 8E 67 T ASSV YT W] 85907 [ 9
SWLNNX3H 057D v [ 1331 ASSY INIVA LSVHXT TysTaY T S
£5°EX LT8Z ONIY-O| 20000 z T SZ1 SM1d TI3dSAYA ¥=MOL ONIAID 88v1QV T ¥
HSN8 ONLDANNOD] 9z51aY T 9z 135V Y=MOL ONIAYG 7610 v €
HOLDINNOD) 725TQv T [ LHOT 43IaWYHO WOLLOA| 5Z510Y T 4
T ASSY ATVA LTIN obSTaY 1 [ 1331539V HO WOLLO8 bzs1ay T T
NOLLIRDS3a | u3aWnN Lvd ALD WaLl
180 sed

&bedd

‘ON

‘Mg

M3IA d3dO1dX3 ST SN1d T13dSAdd

® @
® ® o

®

©)
©)

@6 ©

Manual Version

Reference

38



8.5.4.1 Changing the desiccant

S0OC. HD. CAP SCREW ME X 40 ' t
CF1-|1> g
SPRING WASHER M8 1
CF189 "'

TOP BLOCK ASSY

DRYING TOWER GASKET
D192

TOP COMPACTOR PLATE
ADBAZ

DESICCANT BAG ASSY
AD1398
AD1424

TOWER DRYSPELL PLUS 100 ASSY —\‘

TOP COMPACTOR PLATE
ADG42

MOLECULAR SIEVES BAG
AD1424

T/

ACTIVATED ALUMINA BAG ASSY
AD1398

ACTIVATED ALUMINA BAG ASSY
AD1398

ACTIVATED ALUMINA BAG ASSY
AD1398

TOWER DRYSPELL PLUS 100
AD1487

—

Figure 25. Changing desiccant-Dryspell Plus model 100

39



INSTRUCTION MANUAL - Dryspell Plus

S0C. HD, CAP SCREW M8 X 40 : ; . k
CFid1 ; TOP COMPACTOR PLATE
AD642
SPRING WASHER M8 j\
CF189 MOLECULAR SIEVES BAG
TOP BLOCK ASSY AD1424

DRYING TOWER GASKET
cDi92

7—0

ACTIVATED ALUMINA + MOLECULAR SIEVES BAG ASSY
AD1425

TOP COMPACTOR PLATE
ADG42
ACTIVATED ALUMINA BAG ASSY
AD1398
DESICCANT BAG ASSY
AD1398 ACTIVATED ALUMINA BAG ASSY
AD1425 D130
AD1424

ACTIVATED ALUMINA BAG ASSY
AD1398
TOWER DRYSPELL PLUS 125 ASSY\

TOWER DRYSPELL PLUS 125
AD1488

L

Figure 26. Changing desiccant-Dryspell Plus model 125

Disconnect the solenoid coil and inlet valve wire connection
Remove the pilot air connection from the top block assembly
Remove the socket head cap screws M8 * 40

Remove the top chamber with the controller

Remove the drying tower gasket and replace with new ones
Remove the top compactor plates (two)

Remove the old desiccant bags

Clean the drying towers

Filling the Desiccant bag assembly :

Dryspell Plus model 100:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of molecular sieves
AD1424 as shown in the figure 25

40 Reference : Manual Version



Dryspell Plus model 125:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of mixed Activated
alumina and Molecular Sieves AD1425, lastly with a bag of molecular sieves AD1424 as shown in the figure 26

e Replace the top compactor plate with new one
e Fix the top block assembly and tighten the cap screws
e Connect the solenoid coil , inlet valve and pilot air connections

8.5.4.2 Changing the top shuttle

SHUTTLE HOUSING
AD1532

O-RING 38.5 X 3.53
0054

SHUTTLE GUIDE
ADG25

O-RING 38.5 X 3.53
CO054

SHUTTLE CLOSER
AD1068

Q-RING 38.5 X 3.53
CO054

CIRCLIP B-45
é €c301

SHUTTLE
DRYSPELL PLUS 100 - AD1461
DRYSPELL PLUS 125 - AD1459

Figure 27. Exploded view of top shuttle-Dryspell Plus 100 & 125

Using circlip pliers, remove the circlip B 45

Using an M12 bolt, push the shuttle closer assembly out.

Discard and replace the O-ring (38.5 mm * 3.53 mm) in the shuttle closure
Clean the shuttle closer

Take the shuttle guide out of the shuttle housing.

Clean the shuttle guide

Discard and replace the O-ring (38.5 mm * 3.53 mm) in the shuttle guide
Replace with new shuttle

Reassemble the parts in the shuttle housing

41



INSTRUCTION MANUAL - Dryspell Plus

8.5.4.3 Changing the inlet valve assembly in Dryspell Plus model

SOC. HD. CAP SCREW M8 X 20

CF106
SPRING COMP,

AD1063
TOP COVER

AD1536

STEM INDICATOR

AD1057
SPACER MACHINED

HEX MUT MB 1l AD1055
cF%0 e

PISTON MACHINED

AD1056
O-RING 47.2 X 3.53

CO041 SPACER MACHINED

' AD1055
O-RING 7.6 X 2.4

Co118 O-RING 12.3% 2.4
O-RING 37.9 X 3.53 (&)

U-RING

c0o121 o120
GUIDE BUSH
AD1065
HOUSING VALVE
AD1535
STEM MACHINED
AD1113

SPACER MACHINED

O-RING 7.6 X 2.4 AD1055

CO118
POPPET MOULDED

AD1059
SPACER MACHINED

AD1055
BOTTOM COVER
CF250

O-RING 48 X 3.0

5 S0C. HD. CAP SCREW M8 X 20

Figure 28. Exploded view of inlet valve assembly-Dryspell Plus models 100 & 125

e Using an Allen key, remove the screws M8 *20 at the bottom cover assembly

e Remove the bottom cover and clean it.

e Discard the O- ring (48 mm x 3.0 mm)

e Remove the M8 hex nut and take out the spacer machined. Clean the spacer machined
e Remove and discard the poppet moulded AD1059

e Discard the O-ring (7.6 mm x 2.4 mm).

e Remove the spacer machined and clean it.

e Using an Allen key, remove the screws at the top of the assembly.

49 Reference : Manual Version



Remove the top cover and clean it.

Remove the spring.

Take the piston assembly out by pushing the stem machined AD1113 from bottom side

Remove and clean the stem indicator AD1057, hex nut M8 and piston machined

Discard the O-rings (47.2 mm x 3.53 mm and 7.6 mm x 2.4 mm) and remove the spacer machined
Take out the stem machined AD1113

Rotate and remove the guide bush using the two holes.

Discard the O-ring (12.3 mm x 2.4 mm) that is exposed.

Discard the O- ring (37.9 mm x 3.53 mm) and U-ring.

Reassemble the guide bush assembly with new components and place it in the valve housing.
Grease the stem machined AD1113 and fit it inside the Housing valve AD1535

Reassemble the stem indicator AD1057 and spacer machined with new O-rings and a new poppet moulded
Replace the spring and reassemble the top cover

Reassemble the spacer machined AD1055

Fix the new poppet moulded in the stem machined AD1113

Tighten the nut and reassemble the bottom cover

43



INSTRUCTION MANUAL - Dryspell Plus

8.5.4.4 Servicing the exhaust valve 100 & above

S0C. HD Wﬂﬂ?ﬁﬁilﬂ_ﬂ@\h ADAPTOR COVER LEFT [ RIGHT

CF106 ALIIS44 | ATILSAS

GASKET MON - METAL
PISTON .ﬂSSEHBL'r’ _\"“-\ = ei}

? —ﬁ-n Mﬁﬂ::-:ﬂ!
'n_"‘-\—\__\_

HOUSING VALVE Te—O-RING 18,72 X 3.53
CO042

AD1543

O=RING 316 X 24—,

Co00s
e OHRING TH X 24

-— Cona
A
o !*.‘.l RING
SEAL BING w.-.s.nuJ e o

L

’_/_f e
SEAL RING HOLDER — A e SPRING WASHER (M)

ADGIS /./ r CFOI
T SPRING COMP

SO HD, CAP SCREW ME X 20— ADETT

CFiDG
e GASKET NON - METAL
CoLs3
SOC, HD, CAP SCREW M& X 20 . #
CF106 ""\/ BT COVER
Y e

Figure 29. Exploded view of exhaust valve- Dryspell Plus models 100 & above

Remove M8 * 20 cap screw e Remove the adapter cover and discard the gasket non

Remove the bottom cover and discard & replace the metal and replace with new one
gasket non metal Push the poppet assembly outside

Remove the spring compression Replace the O- ring 47.2 * 5.33 andO - ring 18.72 *3.53
Remove the cap screw M8 * 20 and spring washer Reassemble the piston assembly into housing valve
Remove seal ring washer and holder Fix the top adaptor cover

Replace the seal ring Reassemble the O- ring 7.6*2.4 into the housing valve
Remove the o -ring 7.6 *2.4 from the valve housing Reassemble the Seal ring assembly and fix the new spring
Remove M * 20 cap screw to remove the adapter cover Fit the Gasket non-metal

Reassemble the bottom cover and tighten the screws

44 Reference : Manual Version



8.5.5 Dryspell Plus models 200 & 250

40 ONLLSISNCD LDI VS NOILIRDSZa YIGWNN Livd ['ON TS
Z (0EX §27) ONDN-O pa1o
A4 (ES°E X 6F) OINDI-O 92100
f] (07X 95) OND-O 28100 052 7 002 5¢Q LDI 3UVdS ONT-O ANV STy3S VELDIS T
T (0°€ X 29) ONRI-0 SZI0D
f] 13¥SY9 ¥IMOL INIAIA 2610
z (+ZX971€) ONRI-O 60000
z (X 9'7) ONN-0 817100
[ (EE'SX /L) OND-O Lv000D
3 (£5'€X 2£'87) ONR-O 75000 00T-5d0 LD FuVdS INVA 1SNVHXA Y6EDIS z
Z dW0D ONTUAS LESQY
7 ONIIVIS C0ED
¥ TVL3W-NON 1Di5vD VE6LQD
T (£5'EX6'LE) ONDI-O 12100
1 Bupi-n 02100
T (r'TX £27) INN-0 610D
[3 (+ZX 94) ONDI-O 81100
1 (EE'S X 7'69) ONI-O 22100 W2/ T L1 TdVdS ASSY IATVA LTINT VOIS €
T d0D ONDS 6010V
1 (0'E X 59) OND-O 82100
T G3CINOW 13d0d 06017
T F1LLNHS dO1 LSyTaY
1 <-4 dTI¥D 9960 002 S117d TIIASAY - LIN T4dYS ASSY WA TULLAHS ¥890S v
€ (ES°E X £0°99) ONIH-O €21
v 9V SIAITS WINDTION bayTaY
[ SV UNIWITIV G3LVALDY. 86E 10V
r FEETII] Tvoav 007 SMd TI3dSAYA - LDI Y35 HLIM LNVDISZQ VLIS s
v 31V1d ¥OLIVdWOD dOL TH9av
1 052 8 00Z 540 LDI 34vdS ONT-O ANVSIVAS | veris
! 0091 INIW3 H3 1114 L7IN A009L ATGWISSY INFWI T3 ¥2 L1 655 9
1 ¥3860Y V35 £76@
z (0'€X82) ONN-O 00z0D
1D FIVdS
S5 - C1X9W DS ovD "GH D05 0D f] 2 ¥ISN4410 WOLLOA 009D v 2z
55 - 9 ¥IHSYM 3LV1d 076D 8 23 T ASSY 314N 850QY z x4
SMd T134SA4C 137230 00STQY T S S LONX3H| 0520 3 [
002 SMd TIIdSAYC ¥IN0D XOVE £0S1QV 1 b 0E X 8 MIHIS dvD AH 0S| £01.D B 17
SAOBY 8 00T 5/TId TI3dSA4Q ¥3A0D €OL Z051Q¢ T v Db X 8 =205 V0 aH .uom_ 5D B 0
V8 SINIIS HVIMII0A Periav L4 £ 00Z-1€50 TN YDDILS AV1dSIa Z9ed) 1 61
9VE YNIAMVY 2LVALLV| 86E1AV 43 w 00¢-1£SQ - 1N ASSY XOH 43 TI0ULNOD)| 6bELAY [ 81
«b/7 OL .7/1 ¥OLOINNOD i{s] 1 14 007 - 05T 540 1HDVE ONLLNNOW ASSY, YSETQY 1 a
A SKTYA ATONTI0S bISaY T oF TOINNOD Zectay T o
1YW /T IMOF1E HONOL INO. TIOOV T 3 15N ONLIDINNCD £55TaY T 51
AUOLIDINNOD LZINT 2951V T 8¢ CEX Sk ONRI-O] [FiGs) ¢ V1
38NL HINOL INO, bTzay ! LE 2/T T ASSY INTWA LTINI vocTay I €1
LHODS ASSV INIVA LSMVHXA TrS1av 1 %€ 002 5T1d T13dSAYA ASSY SATVA FULLNHS| 951aY 1 [
STT X 8W MTHOS dv3 "aH D05 652D 9t SE €5E X 6% BUN-O) 5210 b T
06 X 8 M3405 dvD "GH 20 2z 8 vE =1v1d 40 DANNOD Toctay 3 o1
IV 877 MOG1E HONOL INO. STV s €€ "T3T1 ASSY INVA 1SNvroa | THeTaY T 5
9N HIHSYM ONIHAS' 060D v [ WOLLO8 93700 aNg ceciay v 8
02 X 8N M3UDS d¥D "GH 208 201D [ 1€ (07X 95) ONNI-0 28100 8 7
0°€X 29 BURi-O ST A3 (13 LHOTY Y3GWVHD dOJ | 055TaY [ 9
8/ ¥IHSVM ONTIAS 687D oz 6z L33 ¥V D dOL GbSTaY T S
02 X 0T MRDS d¥D "GH 20 8beD 9 8¢ 007 SMd TIdSA¥A ¥IMOL ONIANA /8vTaY b b
STX O M3HDS dvD OH D05 102D Ve i3 TIISYO ¥IMOL ONTANG 261D B B
3Uv1d ¥OLIVENOD dOL 2h3aY v 9 THO T ¥38WY HD WOLLO8 8VSIaY [ 3
UOLD3INNGD L=1LN0C 9SS1Qv 3 S¢ 1441 ¥39WVHI WOLLOY LpSIaY 1 3
NOLLdRDSIA VIAINN Luvd ALD WaLt NOLLdR253d ¥IAWNN 1vd AD WaLT
150 led 25n sued

tcdd 'ON 'MmiQ
M3IA d3dO1dX3 00Z SN1d T13dSAdd

RO® @EPEEEE ©®C

)

A

5

\
¢

0

(%
g

45



INSTRUCTION MANUAL - Dryspell Plus

40 ONILSISNOD LD THvdS NOILADDSAQ HINN 14V [on 15
4 (0EX S2b) ONMC b1
L4 {£5°€ X 6¥) ON-O 9710
3 (07X 95) ONI O 78100 52 ® 007 SM1d TIZISAYA LIY dS ONDI-O ANV STv3S vevors |1
1 (0 X79) ONI-0 52100
s 1355 ¥3MOL ONLIG 7610
14 (X 9TE) ONR-O 60003
4 (52X 9'L) ONN-O0 81100
z (EE'SXTLb) SNN-O 15000
3 (£5°CX ¢£'81) ONR-0 25000 001-5dQ 1IN IVdS IAWA LSNVHXA V6EDIS 4
7 V100 ONIS 2690V
z ONIY YIS 20E0
v W LIW-NON LINSYD VEGTAD
T (ESEX 64€) IN-O 12100
T ONRI-N 07103
I (bex £2¢1) ONN-0 61103
2 (72X L) ONR-O 81100
T (E£'5X ¥'69) ONDI-0 77100 ,2/1 T L VS ASSY SATVA LTINT VHPDIS €
B *dH0D ONTEAS 560107
! (£ X 59) ONI-O 82103
T G3GINON 13dd0d 06010Y
T F1LLNHS dOL 8ppTaY
1 54-8 dTIXD 996 Sz SMe TI3dSAYA - LDI 24dVS ASSY IAWA TLLNHS V69IS 3
3 (£S°E X £0'99) ONIN-0 £2100
v 9v8 SIATIS WINDTION| __ bebiav
b Ve SIAIIS WINTIOW + YNIWMY AILVALOY|  Seviav
OVE VNIWMY CILAVIDV]  8s€layv
v ¥35N3110 WOLL0d Th9ay 057 SMd TIAISANA - 1IN T¥3S HLTM INY2DIS3a VLIS <
v 3A1V1d YOLOVAWOD dOL Zh9ay
1| 62 8002 - SN TI3dSAU LD JWveS ONDI-0 ONY STv3s | vewddls
- T L A009L ATAWISSY LNIWZ13 431 L1695V 9
1 y3gd My W3S V6@ N
z '€ X 82) ONN-O 00200
11 FAVdS
55 - 9N ¥IHSYM 3LV1d 0z€d) 8 5%
S5 - 01X 9N MIUIS dvd "GH 05 z0z4) 8 [ ¥350=<10 WOLLOE 0£9T b [
9V8 SINIZIS UVINDTION + YNIW Y G=LVALLY| Seriay v 3 ASSY d1 0N 8597 3 [
S(Md T3S0 132238 00570V T b 8W LN XZH 052 9 @
00¢ SNc T12dSAd 93700 Yova €057av T S 0€ X gIN M5 dv) GH D08 £01) 9 T
ZA0SY 8 00T SMTd T13dSAYA ¥3A0D dOL 2057aY T [ 0% X 8W M3UDS d¥) “GH D05 TH1 8 0
OvH SIAJIS WY 1NdT10W bipLav |4 £p 00-1E€SU 1N YDDLLS AVIdSIA €9EdD b 6L
SVE VNIWMTIY Q3LVALLY| 86570V [43 (2] 00Z-T£50 - 1N ASSV XCF RITIONINGD 6hETaV T 8T
Lb/T OL /T 4OLDINNGD 12000 T T 00 0571 540 L2X0Va8 ONLLNNOM ASSY b3SIaY T I
ApZ INIVA AIQNTI0S b19av 3 (13 YOLIINNGD ¢SS1ay I 91
WK ,b/T MOET3 HONOL INO TT00V T 5€ HSNA ONLLIINNCD €551aY T ST
YOLINNCD LTINL 7951aY T B8E 0°E X §'2h ONIY-O »2100 [4 |43
FNLHONOL IND veeav v I3 /T T ASSY INTVA LTINT v9sIaY I €1
THOT ASSY SATYA 1SNVHXT ThSTaY T o€ 057 SMd TIJSAIA ASSY INWA TILLNHS 0svTaY T [43
STT X 84 M3¥DS dvd 'dH 205 6524 o1 s¢ E£C°E X 65 UR-O 92100 b iT
06 X 8W M3405 dv) "GH 05 [525) 8 Ve 31V14 YOLOZNNCD TSSTaY v ot
TIYW ,8/T MOET3 HONOL IND 971V S £E 1437 ASSY IAWA 1SNYHXT TYSIaY 1 6
9N 43 HSVM ONIIAS 06040 7€ 3 WOLLOH ¥=A00 AN3 €SIy 2 [l
07 X 81 M3WDS dv "aH 205 901 v T¢ (07 X 95) ONT-O 78100 8 7
0°£X 29 BUR-0 SZ2100 T of LRI ¥IAWYD dOL 05ST1aY T 9
S 43 HSVIM ONTIdS 681D (3 52 L1331 939WVED dOL 6L5TaV 1 S
07 X 0TW M3U0S dv) "GH D05 ) 9 8T ST1 5Md T13d5A%0 YZMOL SNTANG 88v1QV b v
97 X oW MTWDS dvD "l D05 702D 7 i 1355v9 YIMOL ONIAYG 610 8 €
3LV1d 4OLDVANOD dOL] 7590V v 5T THOT ¥38WVHO WOLLOS 8hSTAV T z
YOLIINNO2 1311N0 9SSTaY T S 1437 ¥3AWVHO MO LLCE LYSTOY 1 T
NOLLIRDSIa WIHNN 19Vd ALD W3LT NOILdNDSIA NIANNN Lavd ALD WILT
s 9ed 5N sed

Sbcdd -

ON "MIQ
MIIA d3AO0TdX3 0SC SNd T13dSAYd

® @OOOOOEG @

@ @ ® ®

Manual Version

Reference

46



8.5.5.1 Changing the desiccant

SOC. HD. CAP SCREW M8 X 40
CF141 ! ’ ﬂ

SPRING WASHER M8
CF189

TOP BLOCK ASSY

DRYING TOWER GASKET
CD192

TOP COMPACTOR PLATE
AD&42

DESICCANT BAG ASSY

AD1398
AD1424

TOWER DRYSPELL PLUS 100 ASSY—\

S0C. HD. CAP SCREW M8 X 40 .' 1
CF141>I g 4
SPRING WASHER M8 ’L‘ o
CF189
TOP BLOCK ASSY

DRYING TOWER GASKET
D192

TOP COMPACTOR PLATE
ADE42

DESICCANT BAG ASSY
AD1398

” o
1

e

\

fa
§

;ikmp COMPACTOR PLATE

[~ ADG42

‘“—"—MOLECULAR SIEVES BAG
AD1424

\ACTTVATED ALUMINA BAG ASSY

AD1398

QO

X

AD1398

\AGTVATED ALUMINA BAG ASSY

ACTIVATED ALUMINA BAG ASSY
AD1398

TOWER DRYSPELL PLUS 100
AD1487

TOP COMPACTOR PLATE
ADB42

MOLECULAR SIEVES BAG
AD1424

ACTIVATED ALUMINA + MCLECULAR SIEVES BAG ASSY
AD1425

ACTIVATED ALUMINA BAG ASSY
AD1398
ACTIVATED ALUMINA BAG ASSY
AD13598

ACTIVATED ALUMINA BAG ASSY
AD1398

TOWER DRYSPELL PLUS 125
AD1488

Figure 31. Changing desiccant-Dryspell Plus model 250




INSTRUCTION MANUAL - Dryspell Plus

e Disconnect the solenoid coil and inlet valve wire connection

e Remove the pilot air connection from the top block assembly

e Remove the socket head cap screws M8 * 40

e Remove the top chamber with the controller

e Remove the drying tower gasket from the top block and replace with new ones
e Remove the top compactor plates (FOUR)

e Remove the old desiccant bags

e Clean the drying towers

e Filling the Desiccant bag assembly :

Dryspell Plus model 200:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of molecular sieves
AD1424 as shown in the figure 30

Dryspell Plus model 250:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of mixed Activated
alumina and Molecular Sieves AD1425, lastly with a bag of molecular sieves AD1424 as shown in the figure 31

e Replace the top compactor plate with new one
e Fix the top block assembly and tighten the cap screws
e Connect the solenoid coil, inlet valve and pilot air connections

8.5.5.2 Changing the top shuttle 200-375

O-RING 66.03 X 3.54
o123

SHUTTLE GUIDE
AD1D6T

O-RING 66.03 X 3.54
C0123

SHUTTLE CLOSER

O-RING 66.03 X 3.54
o123

DRYSPELL PLUS 200 - AD1457
DRYSPELL PLUS 250 - AD1448
DRYSPELL PLUS 300 - AD1449
DRYSPELL PLUS 375 - AD1458

CIRCLIP B-75
CC366

Figure 32. Exploded view of top shuttle-Dryspell Plus 200-375

48 Reference : Manual Version



Using circlip pliers, remove the circlip B 75

Using an M12 bolt, push the shuttle closer assembly out

Discard and replace the O-ring (66.03 mm x 3.54 mm) in the shuttle closure
Clean the shuttle closer

Take the shuttle guide out of the shuttle housing.

Clean the shuttle guide

Discard and replace the O-ring (66.03 mm x 3.54 mm) in the shuttle guide
Replace with new shuttle

Reassemble the parts in the shuttle housing

49



INSTRUCTION MANUAL - Dryspell Plus

8.5.5.3 Changing the inlet valve assembly

TOP COVER SOC. HD. CAP SCREW M10 X 20
AD1560 CF248
HEX NUT M8

CF250

O-RING 69.4 X 5.33 STEM INDICATOR
co122 AD1092
SPACER MACHINED SPACER MACHINED
AD1055 AD1055

O-RING 12.3 X 2.4 PISTON MACHINED
e I AD1091
-RING 7.6 X 2.4
cUIDE BUSHJ//’@ O-RING 7.6

CO118
AD1065
-]
@ > O-RING 37.9 X 3.53

U-RING
0120 C0o121

INLET VALVE HOUSING
AD1559

STEM MACHINED
AD1089

O-RING76X 2.4

Co118 SPACER MACHINED

AD105S

HEX NUT M8

CF250 POPPET MOULDED

AD1090

O-RING 65 X 3.0

12
o1z SPACER MACHINED

AD1055

SOC. HD. CAP SCREW M10 X 20
CF248

BOTTOM COVER
AD1561

Figure 33. Exploded view of inlet valve assembly-Dryspell Plus model 200 & 250

50 Reference : Manual Version



e Using an Allen key, remove the screws M10 *20 at the bottom cover assembly

e Remove the bottom cover and clean it

e Discard the O- ring (65 mm * 3.0 mm)

e Remove the M8 hex nut and take out the spacer machined. Clean the spacer machined

e Remove and discard the poppet moulded AD1090

e Discard the O-ring (7.6 mm * 2.4 mm)

e Remove the spacer machined and clean it

e Using an Allen key, remove the screws at the top of the assembly.

e Remove the top cover and clean it

e Remove the spring

e Take the piston assembly out by pushing the stem machined AD1089 from bottom side

e Remove and clean the stem indicator AD1092, hex nut M8 and piston machined

e Discard the O-rings (69.4 mm * 5.33 mm and 7.6 mm * 2.4 mm) and remove the spacer machined
e Take out the stem machined AD1089

e Rotate and remove the guide bush using the two holes

e Discard the O-ring (12.3 mm * 2.4 mm) that is exposed

e Discard the O- ring (37.9 mm x 3.53 mm) and U-ring

e Reassemble the guide bush assembly with new components and place it in the valve housing
e Grease the stem machined AD1089 and fit it inside the Inlet Housing valve AD1559

e Reassemble the stem indicator AD1092 and spacer machined with new O-rings and a new poppet moulded
e Replace the spring and reassemble the top cover

e Reassemble the spacer machined AD1055

e Fix the new poppet moulded in the stem machined AD1089

e Tighten the nut and reassemble the bottom cover

For servicing the Exhaust valve in dryspell plus models 200 & 250 refer section 8.5.4.4

51



INSTRUCTION MANUAL - Dryspell Plus

40 ONLISISNGD LD JvdS NOILdRDS3A YIEWNN L4vd [ONTS
< (0EX §%5) IND-O 0vT0d
£ (£5°€ X 6) INDI-O 92700
s (0°Z X 95) ONIN-0 13100 00€-5dQ LI 34VdS OND-O ONV SV3S vebois | 1
1 (0°€ X 29) INDY-0 52100
4] LISV YIMOL ONIRIG 610>
14 (e X 9'1E) ONK-0 60000
z (FZX94) ONRI-O 8TT0D
z {€£'5 X Z'2b) ONDI-0 000
z (£5€ X ZL'8T) ONI-O Zv00) 00T-Sda L4 YdS INTWA LSNVHXI YEEDIS 4
z dNOD ONIIS /5907
z ONRI VIS 2060
< VL3N -NON 13¥SvD YEBTM
i SNRN 02100
13 (’ZX £21) ONRI-O 61100
14 (b'Z7X 9'6) ONDI-O 86100
z (ESEXTTL) ONNO £6100
1 (£'S X £'58) ONI-O 9610) 1Dl VS ASSY INTYA 031VE3H0 LOTTd YISDIS €
1 dWOD ONTIdS 66£1CY
T GIAINOW 1=dd0d oobTaY
1 FILLNHS dOL 6bbIQV
1 5£-0 dTIED 9969 Q0 SIMd TI3ASAUA - LIN TIAVS ASSV IAVA TILLAHS YOLEHS +
€ (£S'£ X £0.99) ONRI-O €2100
9 9V8 SIASIS WYINITIOW vTVICY
L OV VNIWMV GAIVATIDV| 86610V
9 3513310 WOLLOA TH9av
9 31V YOLOVEWOD dOL Thoay 0 SMTd TI3dSAUA - LDI Tv3S HLIM INVDDISIO voLos S
1 00£-Sd0 LDI VdS ONIY-O ANV STVIS VerOIS
T ADQ9L INIWFTI ¥=1T14 LPIY
1 398 1v3s £760 0091 ATAWISSY LNFWIT3 ¥3 1114 L6957 9
3 (0°€ X 84) INRI-O 00200
1DI FdVdS
S5 - 01X 9W MJWDS dvD "GF D05 0D TYIMOL FONI ¢ LTTNI 31V1d YOLDANNOD) (7] T
S5 - 9N UIHSVM 3LV1d 0CED 06 X W M3:05 dvo “GH 05 15D s
SMd T13d5A40 132230 005 SW ¥IHSYM ONTIdS| G810 [
00€ SITd T12dSAE A ¥IACD YOVE 05 STT X B M5 dvD QI 205 6520 [
3A08V 8 001 SN1d T13dSAEA ¥3A0D <O <05 1 £S°E X 6 ONIY-O 92100 3
5vd SIATTS BVINDTION, ¥Tr 9 07 X 8W M3EJS d¥D "GH 205 907D ¥
OvE LNYDIIS3q) BHETAY 8T b 31Y1d ¥O1IINNOD 15610V £ T
1YW 8-1 MOF13 FONOL INO| STV S Y3HSYM OIS 0600 vE H
TV T MOET3 HDNOL INO TTOV 8 LONXCH 0520 T
INIVA JIONT10S AVZ| VT9av 3LV1d YOLVAWOD dOL 2190V T
b TT X /T ODINN 2000 002-7€50 1N ¥DOLIS AV1dSIQ [E25) i
OF X 8W MIDS dvD "dK 20 £01:D T 002 0£50 1N ASSY XO8 ¥STIOHLNOD| 6YETQY T
0% X 8W MIDS dvo "aF 20 THD 73 'ASSY INIVA GIONTI0S 62057 i
0'EXZ9 DZE‘O_ SZ100 1 LE 9T X 9W M3IEIS dvD "dH 0S| 10z0 VE 4
458 .2 430D LT1LNO| £/5Ta¢ T E ASSY ¥35N4ATAWOLI0H Thoav 5 T
dSH . £ -AVM £ JATYA 0J1V¥3dO LO11d| B/STAY 1 S 1 "ASSY ¥ 133N 8590V Z 0T
007 540 1DvHE ONILNMOW AS5Y| 8CSIaY T ¥ 1331 IAWA LSNVHXS 51V T
0°€ XSS ONRI-C| o100 Z 3 WOLLO8 ¥3A0D aN3 EESTAY i 8
.7 HSN8 DNTLDANNCD)| 045107 T z (07X 95) ONT-0| 8100 8 L
.T 4OLDINNCD) 695TaY T T THO T 438NVHD dOL | So5Tav T g
W LTINI 31v1d YOLIINNOD| /5109 1 0f 1431 ¥3GWYHD dO1L 95S1aY 1 S
00€ 51114 T1345AUA ASSY IAVA TTLLNHS) TShiay T 67 007 5(11d TIdSAYC ¥IMOL ONTAYG 787107 9
0Z X 01TW M3EDS dVD "aH Lm 8bZD 8 8T LIHSVO ¥IMOL ONIANA 61@ zL €
8N HONOL INO| veeav c LHOTY ¥38NVHD WOLLOH 5510V v <
LHOTY ASSY IATYA LSNVHXI 1pS1ay. 1 ST 1437 3FWYHO WOLLOE 89S1AY 1 1
NOLLdIRDS3d YIAWNN LV ALD WaLI NOILd¥DSIA AIAWNN LAVd ALD WLl
381 Shied 350 Sed

8.5.6 Dryspell Plus models 300 & 375

9t¢dd 'ON ‘Mmid
M3IA d3d0O1dX3 00€ SN1d T13dSA¥d

ion

Manual Vers

Reference

52




40 ONLISISNOD LY RVdS NOLLIRDSIA YIBNN Luvd [ON TS
4 (0EX SbS) ONII-O 0¥103
€ (£5°€ X 6¢) INDI-O 9210
] (07X 95) ONN-O 78100 SLE - 00E-Sdd LDI FuVdS ONDI-0 ANV SIS VP OIS T
1 (0°€ X 29) ONTI-O STUm
7 13ISY9 ¥IMOL ONIAMA 61D
z {r'ZX 9'TE) ONRI-O 60000
3 (52X 9'L) ON-O 810D
Z (E€'X T'Lb) ONN-0 14000
[ (€5°€ X 2£'81) ONI:-0 25003 00T-5d0 LD 3vdS INVA LSVHXE VEEDIS 4
z dAOD INS 690V
Z ONRI VIS 20€0
z IVL3W-NON LISV VEBTMD
7 B 02100
1 (#'ZX £21) ONRI-0 61100
4 (#'ZX9'6) ONM-O 86100
k4 £5°EX ¢ 14) ONI-0 46100
] (£'SX £58) ONR-O 96100 DY JHVS ASSV IAIVA QILVEI40 LOTId VISDIS €
T *d0D ONTedS 66510V
1 A3aINOKW 13dd0d 00vTaY
T TILLNHS doL 85LTaV
1 54-8 dITUD 9960 SLE SMd TI3dSAYA - LIN VS ASSV SAWA TLLLNHS V1L24S v
€ £ X £0'99) ONII-0 £2100
9 v SIAIIS WV1NOTIOW ber1Qv
9 9V SIS ¥VINDTION + VNIAMY GIUVALLOY scv1ay
81 OVE VNIWMTIV GILVALDV [ 86£TQV.
9 ¥3SN=410WOLLOE TH9aY
9 31v1d ¥O.OVdWOD dOL ZH9avY S/€ SIMd TI3dSAYA -1DITV3AS HLIM INVDD1S3a YLLDIS S
T SLE - 00€ Sdd LI JVdS ONRI-O ANV STvIS Y6LDIS
1 AQ09L INIWTI3 ¥ILTT LYV
1 ¥3g9 M VIS £46D ADOSL ATEWISSY LNIWT13 43114 L6957 9
4 (0'€ X 8£) INII-O 00200
1D VS
55~ Ol WFHSYM 3LV1d] 02€D g i
55 - 0T X 9WW_M34DS dvD "GH D05 2020 ] 05 81 ¥ HSVAL ONIHdS) 687D w ST
SMd TI3dSAEA 137739 005TCY T 6k STT X 8W MRS dYD "0H DOS 657D k43 14
V8 SIATIS WYTNOTIOW + YNIWMY GILVATLOY STrIOvV 5 s ESEX6v ONM-0 92100 € i3
S/ZE B 00 ¥3IN0D NOvE POSIOY L b 0Z X 8W M3ADS dvD "dH DOS) 901D i T
SAOAY % 00T 5Nd T13¢5A40 W3A00 dO1| 20570V T St 31v1d 4OID3NNOD) TSSTaV € T
JIVW 8-1 MOFT13 HONOL INO| STV S Sb 9N YIHSYM ONIIAS 060D 7E 0T
JIVW b-T MOGT3 HONOL INO T100V T W SW LONXAH 052D ] 61
SATVA GIONTI0S AVZ, V19aY T £ 31¥1d 40LOVdW00 dOL 7490 9 8T
b /TX .b/TYOLIINNOD)] 12000 T b ASSV ¥ISNJIA WOLLOE 190V 9 Al
OF X 8W M3UD5 dvD "GH D05 €010 4] T 00Z-TE50 1N ¥DDILS AYIdSIa Z9ED T ot
Ob X SW MJEDS dv_GH 00S| 1D <L Ob 00<-0£Sd 1N ASSV XO8 ¥IT1I04LNOD 6rE1aQV L S
0EXT9 ONII-0 STI0D T 6F ASSY 3AWA QIONTT0S 6L057 T [
dS8 .Z ¥3A0D 1911N0) £SOV T 8t 9T X 9W M3HDS dv2 "aH 0S| 102D e [
d58 . ¢ -A\YM € 3ATVA 0314340 10T1d 8L570V T Sv@ SIATIS WVINDTIOW vzviay ]
00T 540 13XDvag ONLLNNOW ASSY] 82510V T T ASSV ¥TIINN 8590V il
UEXSHS ONII-O) [50) T 1331 3AVA 1SAVHX3 THSIaY or
. HSNE ONILIDINNOD)] 04570V T Sva LNV3DI51a 86ETQV T 6
WZ HOLDINNOD) 69STQY 1 WOLLOA ¥3AQD AN3 £ESTAY jd 8
. LTINT 31v1d 40 1D3NNOD| TLSTOV T 3 (07 X95) ONM-0 28100 ] Z
SLE SIMd T13dSAUA ASSV IATVA Z1LLNHS] LS71av. L 1€ LHOR UIFWYHD dOL| cosiav L 9
07 X OTW M3U05 dvo “GH .qu_ ) H 0F TS3TYRENYH 40T 995TaY T S
38NLHINOL 3NO| vzzav 67 S71 5Md TI3dSAY0 Y3MOL DNIYA 88pIaV 9 v
LHOTY ASSV IAWA LSNVHXT THS1OY T 8T LI¥SVD ¥IMOL INIANA 6100 a 3
TYIMOL HONI Z LTTNT 31V1d YOLDINNOD)| $L5IQY T i3 IHOTE ¥3gWVHD WOLLOd £957QY T z
06 X 8W MJUDS dVD “dH "J0S] Lbed) 8 (4 1431 838WVHD WOLLOY 895 1AV I I
NOLLdRDS3IA UIGANN L4V A0 WAL NOLLARDSIA HIEWNN Lavd ALD WaLT
N sied Isn sied

M3IA

(¥Zdd 'ON "M@
d3do1dx3 SZE SN1d T13dSAdd

@
)

53



INSTRUCTION MANUAL - Dryspell Plus

8.5.6.1 Changing the desiccant

S0C. HD. CAP SCREW M& X 40
CF141

%nxmp COMPACTOR PLATE

ADG42
SPRING WASHER M8

CF189
|~ MOLECULAR SIEVES BAG

TOP BLOCK ASSY et
AD1424
«
DRYING TOWER GASKET \_
1% é ACTIVATED ALUMINA BAG ASSY
TOP COMPACTOR PLATE AD1398
ADE42 \
DESICCANT BAG ASSY “‘ﬁ ACTIVATED ALUMINA BAG ASSY
AD1398 2 AD1398
AD1424 \
ACTIVATED ALUMINA BAG ASSY

E- AD1398

TOWER DRYSPELL PLUS 100
AD1487

TOWER DRYSPELL PLUS 100 ASSY \‘

Figure 34. Changing desiccant-Dryspell Plus model 300

54 Reference : Manual Version



SOC. HD. CAP SCREW M8 X 40 R 1
CF141
SPRING WASHER M8 ;
CF189 f
TOP BLOCK ASSY \ "
DRYING TOWER GASKET
CD192

TOP COMPACTOR PLATE
ADE42

DESICCANT BAG ASSY
AD1398
AD1425
AD1424

TOWER DRYSPELL PLUS 125 ASSY\

e.\¥'I'C}|F' COMPACTOR PLATE

ﬂ\ ADGAZ
MOLECULAR SIEVES BAG

AD1424

ACTIVATED ALUMINA + MOLECULAR SIEVES BAG ASSY
AD1425

ACTIVATED ALUMINA BAG ASSY
AD1398

ACTIVATED ALUMINA BAG ASSY
AD1358

ACTIVATED ALUMINA BAG ASSY
AD1398

TOWER DRYSPELL PLUS 125
AD1488

—~ 0

Figure 35. Changing desiccant-Dryspell Plus model 375

Disconnect the solenoid coil and inlet valve wire connection
Remove the pilot air connection from the top block assembly
Remove the socket head cap screws M8 * 40

Remove the top chamber with the controller.

Remove the drying tower gasket and replace with new ones
Remove the top compactor plates (Six)

Remove the old desiccant bags.

Clean the drying towers

Filling the desiccant bag assembly :

55



INSTRUCTION MANUAL - Dryspell Plus

Dryspell plus model 300:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of molecular sieves
AD1424 as shown in the figure 34.

Dryspell plus model 375:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of mixed Activated
alumina and Molecular Sieves AD1425, lastly with a bag of molecular sieves AD1424 as shown in the figure 35.

e Replace the top compactor plate with new one

e Fix the top block assembly and tighten the cap screws

e Connect the solenoid coil, inlet valve and pilot air connections
e Fasten the towers in the bottom by tightening the screws.

For changing the top shuttle in dryspell plus models 300 & 375 refer section 8.5.5.2

56 Reference : Manual Version



8.5.6.2 Changing the inlet valve assembly

SOC. HD. CAP SCREW M10 X 40 ﬁ
CF359>5
SPRING WASHER M10 -y

TOP COVER

CF249 AD1857
SPRING COMP
AD1399 STEM INDICATOR

AD1858

SPACER MACHINED

¥ NUTM
AD1859 HEX NUT M10

CF261

O-RING 85.3 X 5.7

PISTON MACHINED
C0196

AD1860

O-RING 9.6 X 2.4
CO198 SPACER MACHINED

AD1859

O-RING 123X 2.4
Co119

STEM MAHCINED
AD1861

O-RING 71.2 X 3.53
Co197

GUIDE BUSH
AD1862

U-RING
C0120

INLET VALVE HOUSING
AD1863

SPACER MACHINED R .
ADIBSQ\ . POPPRT MOULDED
AD1400
O-RING 12.3 X 2.4
0119 /HEK NYLOCK NUT M10

CF358
SPACER MACHINED e
AD1859 BOTTOM PLUG
O-RING 71.2 X 3.53 AD1864
C0197

Figure 36. Exploded view of inlet valve assembly-Dryspell Plus model 300 & 375

57



INSTRUCTION MANUAL - Dryspell Plus

e Using an Allen key, remove the screws M10 *40 at the top cover
e Remove the top cover and clean it

e Remove the spring comp

e Remove and clean the stem indicator

e Remove M10 hex nut

e Remove Spacer machined and piston machined

e Discard and replace the o- ring 85.3 * 5.7 & 9.6 * 2.4

e Remove the spacer machined

e Remove bottom plug by using spanner

e Discard and replace the o- ring 71.2 * 3.53

e Remove M10 Nylock nut

e Remove spacer machined and poppet moulded

e Discard and replace the o-ring 12.3 * 2.4

e Remove spacer machined

e Remove stem machined AD1861

e Remove guide bush

e Discard and replace the o- ring 71.2 * 3.53 and 12.3 * 2.4
e Discard and replace the u-ring

e Reassemble all the parts

For servicing the Exhaust valve in dryspell plus models 300 & 375 refer section 8.5.4.4

58 Reference : Manual Version



Section 9

Disposal of consumables and replaced parts

Disposal of the condensate, desiccant, filter elements and other spare parts of the dryer is to be done in accordance with
the pollution control norms prevailing at the time of dryer installation or use.

Dryer parts that are replaced have metal and rubber components. These may be disposed in accordance with the pollution
control regulations.

59



INSTRUCTION MANUAL - Dryspell Plus

Troubleshooting

Section 10

Problem

Possible Cause

Solution

LEDS not lighting up

Tower-status LED not changing

Status LEDs change but towers
not switching

No purging

Continuous purging at tower 1

Purge loss excessive

High pressure drop across dryer

Moisture at the outlet or low
dewpoint

Loose connections or incorrect voltage

1) Controller faulty
2) Solenoid valve faulty

1) Faulty coil connection at DIN and
terminal connector
in the controller

1) Faulty solenoid valve
2) Faulty exhaust valve
3) Silencer not clean

1) Shuttle not closing
2) Exhaust valve not closing

1) Outlet shuttle not closing
2) Silencer choked

1) Pre-filter clogged.
2) Dryer overflowing

1) Purge economiser mode not at 100%

or at calculated percentage of

load factor

2) Valves not functioning properly or
dryer not cycling as in normal
operation

3) Pre-filtering of air not adequate
4) Desiccant degraded

Attend to the power supply.

1) Change the controller
2) Replace the solenoid valve.*

1) Change the controller.*
2) Replace the solenoid valve.*

1) Replace the solenoid valve.*
2) Clean the exhaust valve.
3) Clean the silencer.

1) Clean the shuttle valve.
2) Call Trident for service support.

1) Clean the shuttle.
2) Clean the silencer.

1) Replace filter elements.
2) Reduce the flow rate.

1) Set the economiser mode at
the correct value

2) Call Trident for service support.
3) Replace the filter element.

4) Replace the desiccant.

* Call Trident for this action.

60

Reference : Manual Version



Section 11

Recommended parts and consumables

S. No. Item Code For Models Description of Spare Part
1 AS701 Dryspell Plus 10 Filter element assembly T 100 Y
2 SK278A Seal kit with desiccant-Dryspell Plus 10
3 SK220A Exhaust valve spare kit Dryspell Plus 10
4 SK210A Seals and O-ring spare kit-Dryspell Plus 10
5 AS701 Dryspell Plus 20, 30 Filter element assembly T 100P
6 SK280A Desiccant with seal kit-Dryspell Plus 30
7 SK279A Desiccant with seal kit-Dryspell Plus 20
8 SK222A Exhaust valve spare kit Dryspell Plus 20, 30 and 45
9 SK282A Seals and O-Ring spare kit-Dryspell Plus 30
10 SK281A Seals and O-Ring spare kit-Dryspell Plus 20
11 AS701 Dryspell Plus 45 Filter element assembly T100P
12 SK284A Seal kit with desiccant-Dryspell Plus 45
13 SK222A Exhaust valve spare kit Dryspell Plus 20, 30 and 45
14 SK283A Seals and O-ring spare kit-Dryspell Plus 45
15 AS693 Dryspell Plus 60 Filter element assembly T250P
16 SK286A Seal kit with desiccant-Dryspell Plus 60
17 SK222A Exhaust valve spare kit-Dryspell Plus 20, 30 and 45
18 SK285A Seals and O-ring spare kit-Dryspell Plus 60
19 AS693 Dryspell Plus 100 Filter element assembly T250P
20 SK272A Desiccant with seal kit-Dryspell Plus 100
21 SK266A Shuttle valve assembly spare kit-Dryspell Plus 100
22 SK240A Inlet valve assembly spare kit (1")
23 AD1540 Inlet valve assembly
24 SK239A Exhaust valve spare kit-Dryspell Plus 100
25 AD1541 Exhaust valve assembly-right
26 AD1542 Exhaust valve assembly-left
27 SK238A Seals and O-ring spare kit Dryspell Plus 100
28 AS693 Dryspell Plus 125 Filter element assembly T250P
29 SK273A Desiccant with seal kit-Dryspell Plus 125
30 SK267A Shuttle valve assembly spare kit-Dryspell Plus 125
31 SK240A Inlet valve assembly spare kit (1")
32 SK239A Exhaust valve spare kit-Dryspell Plus 100
33 SK238A Seals and O-ring spare kit-Dryspell Plus 100

61



INSTRUCTION MANUAL - Dryspell Plus

34 AS697 Dryspell Plus 200 Filter element assembly T600P

35 SK274A Desiccant with seal kit-Dryspell Plus 200

36 SK268A Shuttle valve assembly spare kit-Dryspell Plus 200
37 SK244A Inlet valve assembly spare kit (12")

38 AD1540 Inlet valve assembly

39 SK239A Exhaust valve spare kit-Dryspell Plus 100

40 AD1541 Exhaust valve assembly-right

41 AD1542 Exhaust valve assembly-left

42 SK243A Seals and O-ring spare kit-Dryspell Plus 200 and 250
43 AS697 Dryspell Plus 250 Filter element assembly T600P

44 SK275A Desiccant with seal kit-Dryspell Plus 250

45 SK269A Shuttle valve assembly spare kit-Dryspell Plus 250
46 SK244A Inlet valve assembly spare kit (12")

47 SK239A Exhaust valve spare kit-Dryspell Plus 100

48 SK243A Seals and O-ring spare kit-Dryspell Plus 200 and 250
49 AS697 Dryspell Plus 300 Filter element assembly T600P

50 SK276A Desiccant with seal kit-Dryspell Plus 300

51 SK270A Shuttle valve assembly spare kit-Dryspell Plus 300
52 SK251A Pilot-operated valve assembly spare kit

53 AD1540 Inlet valve assembly

54 SK239A Exhaust valve spare kit-Dryspell Plus 100

55 AD1541 Exhaust valve assembly-right

56 AD1542 Exhaust valve assembly-left

57 SK249A Seals and O-ring spare kit DPS-300

58 AS697 Dryspell Plus 375 Filter element assembly T600P

59 SK277A Desiccant with seal kit-Dryspell Plus 375

60 SK271A Shuttle valve assembly spare kit-Dryspell Plus 375
61 SK251A Pilot-operated valve assembly spare kit

62 SK239A Exhaust valve spare kit-Dryspell Plus 100

63 SK249A Seals and O-ring spare kit-Dryspell Plus 300 and 375

62

Reference : Manual Version



Section 12

Sales and Services

PneumaticPlus

1300 E. 223rd st #505

Carson, CA 90745

Tel: 800-658-3579

Email: Sales@Pneumaticplus.com

63



INSTRUCTION MANUAL - Dryspell Plus

Appendix

Conversion tables

I
8/9885°0
CE'SE
88'81T¢
STESE00
wyos

T
T00°0
5990°86
001
SEE’ 10T
ZEEET0
9/+68°9
edy

SHOLOVHd ONIANHILINIW MOTd

0001
T
5'99086
00000T
SZETOT
CCEEET
9L'+689

|eased

669°T 89TEBZ00 Z891E°8C wyos

1 £9999T0°0 £999°91 inoy/ew
09 T 0001 uiw/ew
009t 09 00009 Jasfew
09070 T00°0 1 ulw/a0rn
Jnoy/ew uiwfgw Ui f20m -

WOH4 OL 1H3IANOD

Moj4
Z0T0°0 100 660070 10S°2 F0SHT 0 edy
Z0T0000°0 TO00D0'0 66000000 STOROO'0  SHT000°0 |edsed
1 S99086'0 T+8/96°0 L'E6E €CTTPT w/by
£6T0°T 1 6986°0 £9-° 10k $0S"PT leg
ETEEO'T SZEIO'T T 184°90¢ 65691 souny
16GETO0'0 €£T00°0  8SIET000 I £EE6T0°0  (wo1) BHww
L0E0Z0°0  S6890°0  940890°0  64/9/C 1 (zuifsal) 1sd
2D /46 uvg SOWLY MoL(DH)ww 1Sd

WOdd Ol
1LH3IANOD

sio)oed bulAidiiniy 2anssaad

UOISIDAUO0D JIUfN

Reference : Manual Version

64



	Untitled
	Untitled



